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The test result refers exclusively to the test presented test model / sample.,

Without written approval of Exclusive Certification Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations

Part 15 Subpart C

Applicant SonicWALL Inc.
Address 1143 Borregas Ave. Sunnyvale CA 94089-1306
USA
Equioment Ethernet Firewall / VPN / Router 10/100 MB with
quip Wireless LAN
Model No. APL17-049
FCCID QWU-049

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the procedures
given in ANSI C63.4 The equipment was passed the test performed according to FCC Rules
and Regulations Part 15 Subpart C (2003).

The test was carried out on Dec. 08, 2006 at Exclusive Certification Corp.

Signature

'ﬂm LOA CZL AU

Anson Chou / Manager
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. FCC Test Report: F106112202-A

1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule |. Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass

15.247(a)(2) |. 6dB Bandwidth Pass

15.247(b) |. Maximum Peak Output Power Pass

15.247(c) |. 100kHz Bandwidth of Frequency Band Edges Pass

15.247(d) |. Power Spectral Density Pass
1.1307
%13;2 . RF Exposure Compliance Pass
2.1093

o
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2. Test Configuration of Equipment under Test

2.1 Feature of Equipment under Test

- CPU Cavium CN201 200MHz
- CODE SIZE 16M bytes

e SDRAM 128M bytes

< WAN Port ICPLUS IP101ALF

= Option Port ICPLUS IP101ALF

* LAN Ports Marvell 88E6063

< WLAN MiniPCI 802.11b/g interface
= Power Adapter 12VDC@1.66A

e LEDs Refer to Table 1

e RTC S-350 AEFS-TB-01

= Console MA3232

« PCB Layout 4 layers

« PCB Size 180.0mm*119.0mm

= Operating temp. 0~40

= Storage temp -20 ~70

2.2 RF Specifications

Data Rates

802.119: 6, 9, 12, 18, 24, 36, 48, 54 and 108Mbps in Super G mode
802.11b: 1, 2, 5.5, 11Mbps

Standards / Compliance

WECA (Wi-Fi & Wi-Fi5 compliance), IEEE802.11, IEEE802.11g, IEEE802.11b
Regulation Certifications

FCC Part 15, RoHS and WEEE compliant
Operating Voltage

3.3V + 0.15V for RF Module

Current consumption

Tx Current  550mA

Rx Current  300mA

Card on Current  300mA

Frequency Band

802.11b/g:

U.S., Europe and Japan product covering 2.4 to 2.484 GHz, programmable for different country
regulations

Modulation Technology

802.11q9:

OFDM (64-QAM, 16-QAM, QPSK, BPSK)
802.11b:

DSSS (DBPSK, DQPSK, CCK)

Operating Channels

802.11b/g

11 for North America, 14 for Japan, 13 for Europe
Receive Sensitivity (Typical)

802.11g:

-91 dBm @ 6Mbps,

-73 dBm @ 54Mbp

802.11b:

-96 dBm @ 1Mbps

-89 dBm @ 11Mbps
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2.3 Test Mode and Test Software

The following test mode and test software was performed for conduction and radiation test:

¢ 802.11b (CH 01: 2412MHz) e 802.11b (CH 06: 2437MHz) e 802.11b (CH 11: 2462MHz)
¢ 802.11g (CH 01: 2412MHz) e 802.11g (CH 06: 2437MHz) e 802.11g (CH 11: 2462MHz)
¢ 802.11 Super G (CH 06 2437MHz)

® An executive programs, “Hyperterminal.exe” Application under WIN XP.

® Test mode 1: 802.11b (11Mbps)

¢ Test mode 2: 802.11g (54 Mbps)

® Test mode 3: 802.11 Super G (108 Mbps)

The test mode including three kind of test adapter

¢ Test Adapter 1: The adapter model is SAL124A-1220V-6.
® Test Adapter 2: The adapter model is VE20-120
¢ Test Adapter 3: The adapter model is NUV20-8120166-I1.

Note: All the transmitter rates had been pre-tested, and the test data is worst case

2.4 Description of Test System

Device Manufacturer Model No. Description

PC IBM IGV Power Cable, Unshielding 1.8 m

Monitor SIimAGE 510A Power Cable, Adapter Unshielding 1.8 m
Data Cable, VGA shielding 1.35 m

Keyboard IBM KB-0225 Data Cable, PS2 shielding 1.85 m

Mouse IBM MO28VO Data Cable, USB shielding 1.85 m

Printer HP Desk Jet400 Power Cable, Unshielding 1.8 m
Data Cable, PRINT shielding 1.6 m

Use Cable:

Cable Quantity | Description

RJ45 6 Unshielding, 0.5m

RJ45 1 Unshielding, 1.5m

RJ45 to RS232 1 Unshielding, 1.5m
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2.5 Connection Diagram of Test System

3
7.Floating 6
It —
[ 1 1 [ ]
Printer EUT PC Monitor
4 5
Keyboard @
Mouse

The RJ45 cable is connected from PC to the EUT.
The RS232 cable is connected from PC to the EUT.
The PRINT cable is connected from PC to the. Printer.
The PS2 cable is connected from PC to the Keyboard.
The USB cable is connected from PC to the Mouse.

The VGA cable is connected from PC to the Monitor.

No o kM w Ddh e

These RJ45 cables are floating.

O
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2.6 General Information of Test

Test Site: Exclusive Certification Corp.

4F-2, No. 28, Lane 78, Xing-Ai Rd. Nei-hu, Taipei City 114
Taiwan R.O.C.

Test Site Location (OATS1-SD): | No.68-1, Shihbachongsi, shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number 632249
Test Voltage: AC 120V/ 60Hz
Test in Compliance with: ANSI C63.4-2003

FCC Part 15 Subpart C
Frequency Range Investigated: | Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 24620MHz

Test Distance: The test distance of radiated emission from antenna to EUT is
3 M.

2.7 History of this test report

ORIGINAL.
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3. Antenna Requirements

3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain

Antenna type: TNC Dipole Antenna

Antenna Gain: 5 dBi.

O
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4. Test of Conducted Emission

4.1 Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on the
120 VAC power and return leads of the EUT according to the methods defined in ANSI C63.4-2003
Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8 meters above the
ground plane as shown in section 2.2. The interface cables and equipment positioning were varied

within limits of reasonable applications to determine the position produced maximum conducted

emissions.
Frequency Quasi Peak Average
(MHz) (dB V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least

80 centimeters from any other grounded conducting surface.

o

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

o o

The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

f.  Both sides of AC line were checked for maximum conducted interference.

g. The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with Maximum

Hold Mode.

O
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4.3 Typical Test Setup

T e
! o |
E K £ 3 8ocm !
T L
o goem | © E
ELISN v LISN :
Y :

4.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. |Calibration Date | Valid Date.
Receiver R&S ESCI 100443 2006/09/20 2007/09/19
LISN NNB-2/16Z | MESS TEC 02/10191 2006/03/31 2007/03/30

LISN NNB-2/16Z | ROLF HEINE | 03/10058 2006/04/27 2007/04/26

®
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45 Test Result and Data

Test Adapter 1:

EUT : APL17-049

Power : ACT120V

Test Wode ;802,11 CH 1
Memo : SAL1ZA4-1ZZ0V -6

Data: Iil | (4BUv)
evel L
an

Fol /Phase : NEUTRAL
Tenperature : 22
Homidity : 68 24

Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B (AWG)

MQW
33 ]
4 E 2
4 1
= 0.15 0.5 1 2 LY 10 20 30
Trace: {Discrete) e Al
Read
[ten Freq Valuoe Factor Eesult Limit Margin Bemark
Miz dBu¥ db dBu¥ dBu¥ dBu¥
1 0,16 39.84 0,12 30,06 02,03 -23.69 QF
A 0.16 2083 012 25.95 20,65 -29.°70 LVERAGE
3 .18 37.20 0,12 37.32 64,46 -27 .14 )3
4 .18 19.31 0,12 19.43 24,46 -33.03 AVERAGE
] 0,20 38.08 0.12 38.70 03,76 -23.05 P
£ 0,20 23.44 0,12 23.56 23.76 -30.20 LAVERAGE
7 0.24 39.85 0,12 39.98 62.22 -22.24 QF
8 0.24 28.01 0.12 28.13 22,22 -24 .08 LVERAGE
9 2.83 29 67 0.25 29 .92 36,00 -26 .08 QF
10 2.83 19.02 0,25 1927 46,00 -26 .73 AVERAGE
11 g8.20 29 .65 0.43 30.08 G0 ,00 -20 .92 QF
12 2.20 24 .47 0.43 24 .90 30,00 -25.10 LVERAGE
Remarks . Level = Read Level + Factor

. Factor = LISH{ISND

Factor + Cable Loss
IGHz at 802.11lb/z mode are all the same,so the

202.11g mode chosen as representative in final test.

. bdccording to technical experiences,all spurions emission of 802.11s
mode at channel 1,686,101 are almost the same bhelow 1GHz,so that the
channel 1| was chosen as representative i1n Tinal test.

2. The data 15 worse case.

1
2
3. Al] emission below
4
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EUT : APL17-049

Powar : AC1Z20W

Test Mode : B0Z 11z CH 1
Meno : SAL1Z44-1220V-6

Data:LS | (4B
evel U
g0

Pol/Phase : LINE
Temperature : 22 T
Homidity . (S 25

Date: 2006-12-05

[

FCC CLASS-B

~—

FCC CLASS-B (AVG)

& 1
33
1
1
_150.15 0.5 1 2 Ll 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Result Lintt Margin Bemarlk
Wiz dBu¥ dB dBu¥ dBu¥ dBu¥
1 .16 23.47 0,12 23.59 55,65 -32.06 AVERAGE
2 .16 39,88 0,12 40,00 B5 .65 -25.64 Qp
3 0n.18 19.61 0.12 19.73 54 B8 -34 .95 AVERAGE
4 0n.18 37.81 0.12 37.93 64 .68 -26.75 QF
] 0,19 33.31 0.12 33.43 5411 -20 .68 AVERAGE
3] 0,19 45 .35 0,12 45 .47 64,11 -12.64 Qp
7 0.24 20,42 0,12 29 60 52,22 -22.61 AVERAGE
2 0.24 3073 0.12 39 .26 62 .22 -22 .36 QF
a9 2.84 2007 0.30 29 37 56 .00 -26 .63 QF
10 2.84 18.25 0.30 12.55 46 .00 -27 .45 LVERAGE
11 a.06 34.60 0.42 35.02 60,00 -24 .98 Qp
12 a.06 29.81 0.42 30,23 30,00 -19.77 AVERAGE
Bemarks: 1. Level = Read Level 4+ Factor

. Factor = LISH{ISH)

Factor + Cable Loss
IGHz at 802.11b/z mode are all the same,so the

20Z2.11g mode chosen as representative 1n final test.

. dccording to technical experiences,all spurious emission of 202,11z
mode at channel 1,6,11 are almost the same below 1GH=z,so0 that the
channsl 1 was chosen as representative in final test.

3. The data i1z worzse case.

1
2
3. A1l emission helow
4
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EUT : APL17-049
Pawer ¢ AC1Z20V Fol /Phase : HEUTRAL
Test Maode : B0Z.115UPER G+ CH & Temperature @ 22
Memno : SAL1244-1220V-6 Huomid 1ty : B2 25
a0 Level (dBu\) Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B (AVG)

MY“]
33
U i
4 10
= 0.15 0.5 1 2 5 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Talne Factor Besult Limit Margin Renark
________ WHz  dBu¥  dB  dBu¥  dBuV  dBuV
1 0,16 30,88 0.12 40,00 B5.65 -25 .65 OF
2 0.16 25.20 0.12 25.92 55.65 -20.73 LVERAGE
3 0.18 37,18 0.12 37.30 B4 .46 -Z27.18 QF
4 0.18 19.34 0.12 19.46 24 .46 -32.00 LVERAGE
] 0.20 32.01 0.12 38.63 B3.76 -22.13 OF
B 0,20 23.49 0.12 23.61 23.76 -30.14 LVERAGE
8 0.24 22.01 0.12 28,013 2222 -24.08 LVERAGE
a9 2.83 29 67 0.25 20.92 56 .00 -26 .08 )3
10 2.83 19.02 0.25 19.27 46 .00 -26.73 AVERAGE
11 2.20 29,61 0.43 30.04 60 .00 -20 .96 OF
12 2.20 24 .70 0.43 25.12 50,00 -24 .88 AVERAGE
N (I P e T

. Factor = LISK{ISN) Factor + Cable Luoss

202.11g mode chosen as representative in final test.

. bdocording to technical experiences,all

1
2
3. 4ll emission helow 1GH=z at 202.11b/2 mode are all the same,so the
4

spurions emission of 20Z2.11g

mode at channel 1,6,11 are almost the same helow IGHz,so that the

channel 1 was chosen as representative
3. The data 13 worse case.

in final test.

Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100
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EUT : APL17-049
Power : AC1Z20V Pol/Phase : LINE
Test Mode : 802 11SUPER & CH & Temperatnre @ 22 T
Memo : SAL1Z48 1220V -6 Homid ity : bE 24
0 Lewvel (dBuW) Date: 2006-12-05

\ FCC CLASS B
I

\ FCC CLASS-B (AVG)
I

£ 1
33 1
1
17

15 0.15 0.5 1 2 3 10 20 30

Trace: (Discrete} Frequency (MHz)

Read
[ten Freg Value Factor Result Limit Margin Remark
Miz dBu¥ dB dBu¥ dBu¥ dBu¥
1 0.16 23.40 .12 23.52 55,65 -32.13 LVERLGE
2 0.16 30 .85 .12 39,07 B5 .65 -25 .68 Qp
3 0,12 19.64 .12 19,76 54 .68 -34.,02 LVERAGE
il 0.1% 37 .86 .12 37.08 B4 .68 -26 .70 0p
5 0n.19 33.31 0.1z 33.43 54 .11 -20 .68 AVERAGE
7 0n.24 29 .43 0.1z 29.60 52,22 -22.61 AVERAGE
8 n.24 30.73 0.1z 39.86 B2.22 S22 .36 np
G 2.34 29.07 .30 2937 36 .00 -26 .63 Qp
10 2.34 12.25 .30 12.55 46 .00 -27 .45 LVERLGE
11 2.06 34 .55 0.42 34.98 B0 .00 -25.02 Qp
12 2.06 20,89 .42 30,32 30,00 -19.68 LVERAGE
Remarks: 1. Level = Head Level + Factor

1

2. Factor = LISN(ISN) Factor + Cahle Loss

3. A1l emission below 1GHz at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative in Tinal test.

4, According to technical experiences,all spurious emission of 202,11
mode at channel 1,6,11 are almost the same helow 1GHz,so that the
channel 1 was chosen as representative 1n final test.

2. The data is worse case.

O
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Test Adapter2:
EUT : APL17-049
Power ¢ AC1Z0VW FPol /Phase : JEUTRAL
Test Maode 802011 CH 1 Temperature : 22
Mema : VEZ20-120 Humiditw : BE 23
Data: 2
a0 Level (dBu'v) Date: 2006-12-05

K FCC CLASS-B
I

\ FCC CLASS-B (AVG)
I

I
33 | I 'i
) 015 0.5 1 2 L 10 20 30
Trace: (Discrete) ARGl
Fead
[tem Freq Value Factor Besult Limit Margin Bemark
Mz dBuV dB dBu¥V dBuV dBuV
1 n.12 44 .01 012 44 13 64 .68 -20.55 0F
2 n.12 40,91 012 41.03 24 .68 -13.65 AVERAGE
3 0,36 40,17 0,14 40,31 J8.83 -12.52 0F
4 0,36 36.65 0,14 30,78 48 .83 -12.05 AVERAGE
3 0,53 37.72 0.15 37.87 a6.00 -12.13 0F
& 0,33 29.64 0,15 29,79 46,00 -1 21 AVERAGE
7 0.7z 42,16 0,15 42 .32 26,00 -13.68 0F
2 0.7z 33.34 0,15 323.49 46,00 -10.51 AVERAGE
9 1.26 39.47 017 39.64 26,00 -16.36 0F
10 1.26 29.78 0.17 29,495 46 .00 -16.05 AVERAGE
11 1.43 39.12 0.18 39.30 56.00 -16.70 OF
12 1.43 28.72 0.18 28 .89 46 .00 17011 AVERAGE

Remarks: 1. Level = Read Level + Factor

2. Factor = LISN(ISN) Factor + Cable Loss

3. A1) emission helow 1GHz at 802 . 11b/z wode are all the same,so the
202.11g mode chosen as representative in final test.

4. According to technical experiences,all spurious emission of 20Z.11g
mode at channel 1,6,11 are almost the same below IGHz,so that the
channel 1 was chosen as representative in final test.

J. The data iz worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower : ACT1Z0W Pol/Phase : LINE
Test Mode : 280211z CH 1 Tenperature : 22 T
Memno : VE20-1Z0 Homid 11w : BB 24
Data: 1
a0 Level (dBuv) Date: 2006-12-05

X FCC CLASS-B
[

\ FCC CLASS-B (AVG)
7 [

q
T 1
)
33 I

= 0.15 0.5 1 2 L 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Maroin Femark
Mz dBu¥ dB dBu¥ dBu¥ dBu¥
1 0.17 40,17 0.12 40 .29 65.08 -24.79 QF
2 0.17 19.14 0,12 19.26 55.08 -35.81 LVERAGE
3 .12 45.05 0,12 4517 B4 .46 -19.29 QF
4 0.18 43.07 0.12 43.19 24 .46 -11.27 LYERAGE
] 0.36 42,39 0.14 42 .73 28.74 -16.01 QF
] 0.36 37.37 0.14 37.70 43.74 -11.04 LYERAGE
7 0.53 J&.07 0.18 3825 26 .00 -17.75 QF
3 0.53 20 .83 .12 a0.01 46 .00 -15.99 LYERAGE
9 0.72 42,16 0.22 42 38 26 .00 -13.62 QF
10 0.72 34.51 0.2z 34 .73 46 .00 -11.27 LVERAGE
11 1.44 30.43 0.22 3970 56 .00 -16.30 )3
12 1.44 22.06 0.2% 22.34 46 .00 -17 .66 LVERAGE
Remarks: 1. Level = Read Level + Factor

1

2. Factor = LISH(ISN) Factor + Cahle Loss

3. 4ll emission below 1GHz at 202.11b/z mode are all the same,so the
20Z2.11g mode chosen as representative in final test.

4, According to technical experiences,all spurious emission of 20Z.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

2. The data 1s worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC1Z0V Pol/Phase : NEUTRAL
Test Mode : B02_11SUPER G CH & Temperature : 22
MHemo : YEZ0-120 Homidity : BE ]
80 Level ((dBuv) Date: 2006-12-05

K FCC CLASS-B
[

x FCC CLASS-B (AVG)
[

33 ||

15 0.15 0.5 1 2 5 10 20 30

Trace: {Discrete) Frequency (MHz)

Eead
[ten Freg Valne Factor Resnlt Limit Marzin Remark
MHz dBuV dB dBu¥ dBu¥V dBu¥
1 0.1% 44 .11 0.12 44 23 64 .62 -20 .45 )
2 0.1% 40,93 0.12 41.10 24 .68 -13.58 AVERAGE
3 0,36 40,17 0.14 40,31 28 .83 -18.52 )3
4 0,36 36.63 0.14 36.78 48 83 -12.05 AYERAGE
2 0,53 37.72 0.15 37.87 26,00 -15.13 )3
£ 0.53 20.64 0.15 29,79 46 .00 -16.21 AVERAGE
7 0n.72 42.16 0.15 42 .32 56 .00 -13.68 )
a 1.26 39.47 0.17 39.64 26,00 -16.36
1 1.26 29.78 0.17 29,95 46,00 -16.05 AYERAGE
11 1.43 39.12 0.18 39,30 26,00 -16.70
12 1.43 28.72 0.18 28 .89 46 .00 -17.11 AYERAGE
Femarks: 1. Lewel = Read Lewel + Factorx

1

2, Factor = LISN{ISE)Y Factor + Cable Loss

2. A1l emission below 1G6Hz at &02.11b/z wode are all the same,so the
202.11g mode chosen as representative in final test.

4, bccording to technical experiences,all spurions emtssion of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1| was chosen as representative 1n final test.

3. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APLIT-0409
Power : ACTZ0V Fol /Phasze : LINE
Test Mode : B0Z.1ISUPER G CH 6 Tenperature : 22 T
Memo : VEZ0-1Z0 Homid 1ty : bE 25
80 Level {(dBuW} Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B (AVG)

: T
I
33LJ“

15

05 0.5 1 2 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[ten Freq Valne Factor Resnlt Limit Maroin Bemark
"""" WHz  dBu¥ 4B dBu¥  dBu¥  dBaY
1 0.17 40,15 0.1z 40,27 B5.08 -24 .80 np
2 0.17 19.45 n.12 1957 35,08 -35.51 AVERAGE
3 0.12 45 .48 n.12 45 .60 B .46 -158 .86 np
4 0.12 43,10 n.12 43 .22 34 46 -11.24 AVERAGE
3 0.36 42.92 n.14 43.05 38.74 -15.68 np
7 0.53 J8.07 0.12 38.43 2B .00 -17.95 QF
3 0.53 29 .82 0.12 29,99 46 .00 -16.01 AVERAGE
9 0.72 42 20 022 42 .42 2B .00 -13.58 QF
10 0.72 34,55 022 34,77 46 .00 -11.23 AVERAGE
11 1.44 39,74 0.28 40,02 2B .00 -15.98 QF
12 1.44 28.04 0.28 28 .32 46 .00 -17 .68 AVERAGE
‘Remarks: 1. Level = Read Level + Facter

. Factor = LISH{ISN) Factor + Cahle Loss

1
2
3. 411 emission helow IGHz at 802.11W/g wmode are all the same,so the
4

202 .11g mode chosen as representative in final test.

. docording to technical experiences,all spurions emission of 202,11z
mode at channel 1,6,11 are almost the same helow 1GHz,s0 that the
channel | was chosen as representative in final test.

3. The data i3 worse case.
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FCC Test Report: F106112202-A

Test Adapter 3:

EUT : APL17-049

Fower : AC1Z0V

Test Waode 2802 11lg CH 1
Memo : FIZ20-2120166-11

Data: IF | (4Buv)
evel U
80

Pol/Phase : NEUTRAL
Temperature : 22
Huomidity : 68 25

Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B (AVG)

33 f

15

1R 1 0.5 1

Trace: (Discrete)

2 A 10 20 30
Frequency {(MHz)

[tem Freq Valne Factor Resnlt Limit Margin Renark

Eead
WHz dBu¥
1 0,16 35.74 0
2 0.16 23.95 0
3 0,17 3366 0
4 0,17 15.89 0
3 0.19 39.12 0
£ 0,19 28 .59 1]
7 0,21 2940 0
2 0.21 15 .86 0
g9 3.32 3270 0
10 3.32 23.04 0
11 Q.05 3627 0
12 9.05 32.186 1]
Femarks . Level = Read Lewvel

. Factor = LISNCISH)

dB dBu ¥ dBu¥ dBu¥

A2 30,86 Bo .65 -20.78 0p

2 24 .07 55 .65 -31.58 AVERAGE
A2 33.72 B5 .08 -31.30 Qp

A2 16.01 5h.08 -39.07 AVERAGE
AZ 39,24 64,11 -24 86 Qp

A2 22.71 24,11 -25.40 LVERAGE
A2 29,52 63,14 -33.62 0p

2 15,93 53.14 -34 .16 AVERAGE
.28 32.08 56,00 -23.02 Qp

.28 23.32 46,00 S22 .68 AVERAGE
L4 3672 B0, a0 -23.28 Qp

L4 32.60 20,00 -17 .40 LVERAGE
+ Factor

Factor + Cable Loss
160z at 802.11b/g mode are all the same,so the

202,112 mode chosen as representative 1n final test.

. bdecording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative in final test.

2. The data 13 worse case.

1
2
3. All emission bhelow
4
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EUT : APL17-049
Fower : AC1Z0V Pol/Phase : LINE
Test Waode :a02. 11z CH 1 Tenperature @ 22 T
Hemo : NUz20-g120166-11 Homid 1ty ;B2 %4
Data: 5
a0 Level (dBuVv) Date: 2006-12-05

\ FCC CLASS-B
[

\ FCC CLASS-B {AVG)
[

33
14 1
4
13 0.15 0.5 1 2 LiT 10 20 30
Trace: (Discrete) Frequency (MHz)
Read
[tem Freq Value Factor Besnlt Limit Margin Bemark
"""" Wiz  dBu¥  dB  dBu¥  dBu¥  dBuV
1 0.16 36.65 n.12 3677 B3 .65 -28 88 )3
2 0,16 24.14 0.12 24 .26 22,65 -31.39 AVERAGE
3 0,17 34,52 0,12 34 .64 £2.08 -30 .44 np
4 0.17 16.61 0,12 16.73 22.08 -38.35 AVERAGE
] 0.1% 33.04 0.12 33.00 04 .68 -31.02 )3
] 0,18 Z2.01 0.12 A 24 .68 -32.55 AVERAGE
7 3.64 3177 0n.31 32.07 26 .00 -23.93 QF
3 3.64 22.36 0n.31 2266 46,00 -23.34 LVERAGE
9 9.05 33.05 0.44 33.49 B0 .00 -26 .51 QF
10 Q.05 27 .45 0.44 27.89 20,00 22011 AVERAGE
11 19.54 29,02 0,33 29,36 B0 .00 -30 .64 np
12 19.54 22.15 0,33 22.49 20,00 -27.51 AVERAGE
‘Remarks: 1. level = Read level + Facter

1

2. Factor = LISH{ISH) Factor + Cahle Loss

3. 411 emission below IGHz at 802 .11b/g mode are all the same,so the
202 .11z mode chosen as representative in final test.

4, heccording to technical experiences,all spurious emission of 202,112
mode at channel 1,6,11 are almost the same below 1GHz,s0 that the
channel 1 was chosen as representative in Tinal test.

2. The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL1T7-049
Fower : ACT1Z0V Pol/Phase : HEUTRAL
Test Mode : B0Z.11SUPER G CH 6 Tenperature : 22
Memo : NU20-8120166-11 Homid 11w : B2 24
20 Lewvel (dBu\) Date: 2006-12-05

\ FCC CLASS-B
[

\ FCC CLASS-B (AVG)
|

33 f

_150.15 0.5 1 2 5 10 20 30

Trace: (Discrete) Frequency (MHz)

Read
[tem Freq Value Factor Fesult Limit Maroin Femark
Mz dBu¥ dB dBu¥ dBu¥ dBu¥
1 0.16 35.74 0.12 35.86 B5.65 -29.749 QF
2 0.16 23.99 0.12 24.11 55,65 -31.54 AVERAGE
3 0.17 33.66 0.12 33.78 B5.08 -31.30 QF
4 0.17 13.89 0.12 16.01 2508 -39.07 AVERAGE
] 0.19 39.24 0.12 39.36 Bd.11 -24.73 QF
3] 0.19 28.90 0.12 29.02 24,11 -23.08 AVERAGE
7 0.21 29,43 0.12 29,55 B3.14 -33.509 QF
8 0.21 13.82 0.12 12.94 23,14 -34.20 AVERAGE
aQ 3.32 324.74 0.28 33.02 2B .00 -22.98 QF
10 3.32 23.03 0.28 23.33 46 .00 -22.67 AVERAGE
11 Q.05 36.27 0.44 36.72 G000 -23.28 nF
Femarks: 1. Lewvel = Read Level + Factor

1

2. Factor = LISH(ISN) Factor + Cable Loss

3. 4ll emission below 10Hz at 802.11b/z mode are all the same,so the
20Z.11g mode chosen as representative in Tinal test.

4, According to technical experiences,all spurious emission of B0Z.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
chann=l 1 was chosen as representative 1n Tinal test.

2. The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-0449
Power : ACTZ0V PolfPhase : LINE
Test Waode : B0Z.115UPER G CH 6 Temperatnre : 22 T
Memo : FU20-8120166-11 Humidity : BE 24
. Level {dBuv) Date: 2006-12-05

X FCC CLASS-B
[

x FCC CLASS-B (AVG)
I

33
1 1P
4
_150.15 0.5 1 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
Read
[tem Freq Valoe Factor Besult Limit Margin Remark
"""" Wiz  dBuY  dB  dBu¥  dBu¥  dBa¥
1 0.16 36.70 0.1z 36.82 B5.65 -28 .83 )3
2 0.16 24.13 0.1z 24 .25 25.65 -31.40 LYERAGE
3 0,17 34 .56 0.12 34 .68 B5.08 -30.39 np
4 0.17 16.69 0.1z 16.81 35.08 -38.26 AVERAGE
3 0.1g 33.54 0.1z 33.66 B4 .68 -31.02 )3
£ 0.18 22.01 0.12 22.13 24 .68 -32.35 AYERAGE
7 3.64 31.77 0.31 32.07 36.00 -23.93 QF
g 3.64 22.36 0.31 22 .66 46 .00 -23.34 LYERAGE
Q Q.05 33.45 0.44 33.89 B0 .00 -26.11 QP
11 19.24 28.02 0,33 29,36 B0.00 -30.64 )3
12 19.24 22.15 0.33 22.49 20,00 -27.51 AYERAGE
‘Remarks: 1. Level = Read Level + Factor

1

2. Factor = LISN({ISE) Factor + Cable Loss

3. 411 emission below 1GHz at 802.11W/ g mode ate all the same,so the
202.11g node chosen as representative 1n final test.

4. bccording to technical experiences,all spurious emission of 202.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

5. The data 1s worse case.

Test engineer: /Z %QM

O
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FCC Test Report: F106112202-A

5. Test of Radiated Emission

5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines in
ANSI C63.4-2003. The EUT was placed, 0.8 meter above the ground plane, as shown in section
5.6.3. The interface cables and equipment positions were varied within limits of reasonable
applications to determine the positions producing maximum radiated emissions

For unintentional device, according to § 15.109(a), except for Class A digital devices, the field

strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not

exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters MLV IM) (dB p VI M)
30-88 3 100 40.0
88-216 3 150 435
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general

requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MHz) Meters (dB p VI M)
30-230 10 30
230-1000 10 37
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5.2 Test Procedures

The EUT was placed on a rotatable table top 0.8 meter above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the top
of a variable height antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest radiation.

The antenna is a broadband antenna and its height is varied between one meter and four meters
above ground to find the maximum value of the field strength both horizontal polarization and
vertical polarization of the antenna are set to make the measurement.

5. For each suspected emission the EUT was arranged to its worst case and then tune the antenna
tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the maximum
reading.

6. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

7. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then testing
will be stopped and peak values of EUT will be reported, otherwise, the emissions which do not
have 3 dB margin will be repeated one by one using the quasi-peak method and reported.

8. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in average
mode), then testing will be stopped and peak values of EUT will be reported, otherwise, the
emissions will be measured in average mode again and reported.

O
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5.3 Typical Test Setup

Antenna
Equipment under Test
——1
¢——— »  Testdistance —P|
0.8M
Turn Table

Receiver

N

5.4 Measurement equipment

Ground Plane

Instrument/Ancillary | Model No. Manufacturer| Serial No. | Calibration Date| Valid Date
EMI Receiver 8546A HP 3807A00454 2006/05/12 2007/05/11
Spectrum Analyzer FSP40 R&S 10047 2006/01/17 2007/01/16
Horn Antenna 3115 EMCO 31589 2006/02/13 2007/02/12
Horn Antenna 3116 EMCO 31970 2006/02/10 2007/02/09
Bilog Antenna CBL6112B | Schaffner 2840 2006/04/20 2007/04/19
Amplifier 8449B Agilent 3008A01954 2006/01/09 2007/01/08
Amplifier 8447D Agilent 2944A10593 2006/02/25 2007/02/24
°
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5.5 Test Result and Data

Test Adapter 1:

EUT : APL17-049
Fower ;AT 120V Pol/Phase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature A T
Operation Channel: 1 Homid 1ty : B2 28
Modolation Tvpe : B0Z.11g btmospheric Pressure: 1010  hPa
Rate : 54 Mbps
Hemo : SAL1Z44-1220V-6
90 Level (dBu\im) Date: 2006-12-08
45 I 5
3 i !
1 . ;
s 30 85. 140, 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tah
[tem Freq Value  Factor Result Limit Margin EREemark Pos  Pos
Mz dBuV/m dB  dBu¥/m dBuV/in dB ci Deg

1 125.00 4467 -15.90 2897 43,50 -14.73 Feak 200 85
2 15000 44,69 -16.83 27.86 43,30 -15.64 Feak 200 162
3 162,35 4678 -17.18 29.60 43,50 -13.90 Feak 200 a0
4 200,00 53.56 -18.39 32,17 43,50 -8.33 Peak 200 a0
o 224,98 4322 -17.52 2370 46,00 -20.30 Feak 200 0
7

1. Result = Read Value + Factor

Z. Factor = tntenna Factor + Cable Loss - fmplifier

2. The resolution bandwidth of test receiverfspectrum analvzer is 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below lGHz.

4. 41l emission below 1G6Hz at 802.11b/g mode are all the same,so the
202.11g mode chosen as representative in final test.

2. becording to technical experiences,all spurions emission of E0Z.11g
mode at channel 1,6,11 are almost the same bhelow 1GHz,so that the
channel | was chosen as representative 1n final test.

£i. The data 1s worse case.

O
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EUT : APL1T-049
Fower : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature T 23 T
Operation Channel: 1 Humidity : BE 23
Modulation Type @ 202.11g timospheric Pressure: 1010  hPa
Hate : 54 Mbps
Hemo : SAL1Z244-1220V-6
~ Level (dBu\/im) Date: 2006-12-08
45 B = '
5 & b}
1 3
s 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Value Factor HResnlt Limit Margin FRemark Pos Pos
"""" Wiz dBu¥/m  dB  dBu¥/n dBu¥/im  dB cm  Deg

1 362,30 43.56  -11.72 31.84 46,00  -14.16 Peak 200 110
2 400,03 4600 -10.63 35337 4600 -10.63 Fealk 200 114
3 430,03 40.67 -8.72 31,95 46,00 -14.03 Peal 200 g0
4 500,00 44,12 -T.lg 36,94 46,00 -9.08 Peal 200 93
S a8E.80  41.35 -4.73 36,62 46,00 -9.38 Feak 200 130
7

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer 1s 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. 411 emission below 16Hz at 802.11bh/g mode are all the same,so the
202.11g mode chosen as representative 1n fTinal test.

3. According to technical experiences,all spurions emission of 202.11g
mode at channsl 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

£, The data 15 worse case.

O
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EUT

Power
Test Mode

Operation Channel:
;202 11g
;o4

: SAL1Z244-1220V-6

Modulation Twpe
Eate
Memo

: APL17-048
: AC 120V

: Transmit/Receive

1
Mbps

Lewel (dBuVim)
90

Pol/Phase
Tenperature
Homidity

bimospheric Pressore: 1010

: 23

: VERTICAL
: BE >

hPa

Date: 2006-12-08

415 I f
} 5 3 4 = 7 10
a
s 30 85. 140. 195. 305
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Freg Valne Factor Kesult Limtt Marzin Remark Pos Pos
________ Wiz dBuV/n  dB dBu¥/m dBu¥/im  dB cm  Deg
2 21.08 55,19 -19.69 35,50 40,00 -4.50 )3 100 172
3 111,13 54.27 -16.63 37.64 0 43,350 -5.86 )3 100 152
4 125.03 53.44 -15.890 37.54 43.50 -5.96 )3 100 179
5] 150.03 52.45 -16.83 35,62 43,30 -7.88 Peak 100 179
4] 162,35  51.11 -17.18 33.93  43.30 -0.57 Peak 100 20
ToO200.04 5420 -1% .38 35.81 43,50 -7.69 Peal 100 120
g 228.55 44 .25 -17.11 27.14 46,00 -12.86 Peal 100 121
9 250,02 55.68 -14 .43 41,25 45,00 -4.75 )3 100 170
10 300,05 48,27 -13.69 34.58 46,00 -11.42 Peak 100 128
CWetes:
l. Result = Read Value + Factor
Z, Factor = Antenna Factor + Cable Loss - Awnplifisr

3. The resolution bandwidth of test receiver/spectrum analwzer 1s Z20EN=
and video bandwidth 15 300kHz for Peak detection and Qunasi-peak
detection at frequency below 1GH=.

4. 411 emission below IG0Hz at 802.11h/g mode are all the same,so the
802.11g mode chosen as representative 1n final test.

3. According to technical experiences,all spurions emission of 202,11z
mode at channel 1,8,11 are almost the same below IGHz,s0 that the
channel 1 was chosen as representative i1n final test.

fi. The data 15 worse case.
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EUT : APL1T-049
Pawer ;o AC 120V Fol/Thase : VERTICAL
Test Mode : TransmitfReceive Tenperature : 2a
Operation Channel: 1 Homidity : B2 24
Modulation Twpe : 80Z.11g btmospheric Pressure: 1010 hFa
Rate ;o Mbps
Memo : SAL1Z44-1220V-6
an Level (dBuVim) Date: 2006-12-08
O |
45 7 5 57 o 0
1 9 4
. 300 440, 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freg Valne Factor Besult Limit Margin Remark Fos Pos
Wiz dBuV/n dB  dBu¥V/m dBuVim dB e Deg
1 342,30 46.2%2 -12.13 34,15 46.00 -11.85 Feal 100 0
2 372,80 43.78 -11.41 32.37 4600 -13.63 Fealk 100 15
340000 51.93 -10.63 41.35 4600 -4 65 ne 100 180
4 450,03 43,22 -2.72 34,50 46.00 -11.50 Peal 100 180
5 500,00 49 37 =718 42,19 46.00 -3.81 ne 100 170
& SBL.00 45,73 -5.11 40,67 46,00 -5.33 ne 100 100
T 5Tal 10 4727 -5.00 4227 46,00 -3.73 ne 10 B2
2 592,90 4377 -4.73 39,04 46.00 -6 .96 Feal 100 122
10 749,40 41,72 -2.00 39,72 46.00 -6 .28 Feal 100 20
CNetes:
1. Result = REead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz

and wvideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GHz.

. 411 emission helow I1GHz at 80Z2.11hfg node arte all the same,so the

202.11g mode chosen as representative in final test.

. bdocording to technical experiences,all spuriouns emission of 202.11g

mode at channel 1,6,11 are almost the same bhelow 1GHz,so0 that the
channel | was chosen as representative in final fest.

. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V Pol/Phase : HORIZONTAL
Test Maode : Transmit/Receive Tenperature : 18 T
Operation Channel: 1 Homid 14w : 70 28
Modulation Type @ 80Z.11h btmospheric Pressure: 1005 hPa
Eate ;11 Mbps
Memo : SAL1ZAA-1ZZ0V-6
Level (dBuvim) Date: 2006-12-04
107
h 7
s 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Value Factor Result Limit Marzin Remark Posz  Pos
"""" WHz dBu¥/m  dB  dBu¥im dBu¥/m  dBE cm  Deg

2 4824.00 41.87 .11 49,98 74,00 -24.02  Peak 1o 218

1. Besult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4., The resolution bandwidth of test receiver/spectrum analwzer is 1NNz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectium analwvzer is IMHz
?Eﬂ video handwidth 1= 10Hz for fverage detection at frequency above

z.

6. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APLIT7-040
Power : A 120% FPol/Phasze : VERTICAL
Test Mode : Transmit/Receive Temperature ;e
Operation Channel: 1 Homidity : 70 24
Modulation Type : 20Z.11h btmospheric Pressure: 1003  hPa
Hate : 11 Mbps
Memo : SAL1Z44-1220V-6
Level (dBuV/im) Date: 2006-12-04
107
2
54
. 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read bnt Tah
[tem Freq Value Factor [BResult Limit Margin HRemark Fos Pos

Wiz dBuV/n dB  dBu¥/m dBuV/m dB e Deg
2 48i3.38 47.18 2.11 55.29 74 .00 -18.71 Peal 100 130

l. Result = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Onasi-peak
detection at frequency helow 1GH=.

4., The resolution bandwidth of test receiver/spectrum analyzer 1z IMHz
and video bandwidth 15 3MHz for Pealk detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

£, The other emissions 13 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V
Test Mode : Transmit/Receive

Operation Channel: 6
Modolation Twpe @ 802.11h

Fol/Phase
Tenperature
Homid ity
btmospheric

: HORIZONTAL
;1B T
: 70 %3

Pressure: 1005  hPa

Rate : 11 Wbps
Memo : SAL1Z44-12207V-6
Level (dBu\Wim) Date: 2006-12-04
107
54 2z
1
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) )
Read tnt  Tah
[tem Freq Valuoe Factor Result Limit Margin FRemark Pos  FPos
MHz dBuV/m dB  dBuV/m dBuVim dB ci Deg
& 487400 41,55 .23 4.7z 7400 -24 .22 Peak o0 218
CWetes:
1. Result = Read Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4., The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 3WHz for Peal detection at frequency ahove

1GH=.

5. The resolution bandwidth of test receiverfspectrum analwzer 15 IWHz=
and video bandwidth 1s 10Hz for Average detection at freguency above

1GHz=.

i, The other emissions 15 too low to he measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ¢ AC 120V Fol/Phase : YERTICAL
Test Mode : Transmnit/Beceive Temperatunre ;18
Operation Channel: & Humidity : 70 28
Modvulation Type @ 202.11b btmospheric Presswre: 1003  hPa
RBate ;11 Mbps
Memno D SAL1244-1220V-6
Level (dBuV/m) Date: 2006-12-04
107
54 2
s 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read dnt  Tah
[tem Freg Value Factor HResnlt Limit Margin PRemark Pos  Pos

Wiz dBuVin dB  dBuVim dBuVim dB e Deg
2 4873.88 45.400 8.23 23.83 74.00 20017 Peak 10 130

Notes
1. Result = Read Value + Factor
Z. Factor = fntenna Factor + Cable Laoss - Amplifier

2. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and video bandwidth 1s 10Hz for Average detection at fregquency above
1GHz.

. The other emissions 1s too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V Fol /Phase : HORIZONTAL
Test Mode : Transnit/Recaive Tenperatnies : 18 T
Operation Channel: 11 Homidity : 70 24
Modulation Twpe : B0Z.11h btmospheric Pressure: 1003  hPa
Rate ;11 Mbps
Memo : SAL1Z244-1220V-6
Level (dBuWim) Date: 2006-12-04
107
5 i
1
s 1000 5800. 10600, 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Freg Valne  Factor Result Limit Margin Remark Pos  Paos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  com  Deg

4 4923.88 41.29 8.35 49.64 74,00 -24.36  Peak o 2Z1s

1. BEesult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120KEHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMHz
?Eﬁ videao bandwidth 1= 3MHz for Peal detection at freguency above

z.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video handwidth 15 10Hz for Average detection at fregquency ahaove
1GH=z.

£, The other emissions is too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Beceive Temperature ;18
Operation Channel: 11 Humid 1ty : 70 24
Modulation Tyvpe : 202.11% bimospheric Pressure: 1005  hPa
Rate ;11 Whps
Memno : SAL1Z44-1220V -6
Level (dBu\/im) Date: 2006-12-04
107
h 2
1
8 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem Freq Valuwe  Factor Result Limit Margin PRemark Pos  Pos
"""" WMz dBu¥/m  dB  dBu¥/m dBu¥/m  dB em  Deg

2 4924.00 42,30 8.35 S0.65 74,00 -23.35  Peak o 130

1. Result = Read Value 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvezer is 120KHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at freguency ahove
1GH=z.

5. The resolution bandwidth of test receiverfspectrum analyzer is IMHz
and wideo bandwidth 15 10Hz for Averapge detection at frequency ahove
1GH=z.

. The other emissions 13 too low 1o he measured.

O
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 11, 2006 38 of 121



FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AC 120V Pol/Phase : HORIZONTAL
Test Wade : Transmit/Receive Tenperature ;18 T
Operation Channel: 1 Homid 1 t¥ : 70 23
Modulation Type @ 802.11g btmospheric Pressure: 1002 hFa
Rate ;o4 Mbps
Memo D SAL1Z44-1220V-6
. Level (dBuvim) Date: 2006-12-04
54 T
0 1000 h800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tah
[tem Freg Valve Factor Result Limit MWarzin HRemark Pos  Pos

MHz dBuV/m dB  dBuV/m dBuVim dB e Deg
2 4e24 .25 41,20 2.11 49 31 74,00 -24 .69 Peak 100 218

1. Besult = Read Value + Factor

2. Factor = kntenna Factor + Cable Loss - Auplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectium analwvzer is 1Mz
?Eﬂ video handwidth 1= 10Hz for fveragse detection at frequency above

z.

6. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT ¢ APL17-049
Pawer ;AC 120V Pol/Plase : YERTICAL
Test Mode : Transmit/Beceive Temperatnre ;18
Operation Channel: 1 Homidity : 70 24
Modulation Type @ 202,11z bimospheric Pressure: 1005 hPa
Rate : 54 Hbps
Memo : SAL1Z244-1220V-6
Level (dBuvim) Date: 2006-12-04
107
54 Z
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Aot Tab
[tem Freq Valwe  Factor Result Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/n  dB  dBu¥/m dBu¥/m  dB cm  Deg

2 4825373 42.ET g.11 20,38 7400 23,62 Peak o 130

1. Result = Bead Valve + Factor

Z. Factor = Antenna Factor + Cahle Loss - Anplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer is IMH=
and video bandwidth 15 3MHz for Peak detection at fregquency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth i1z 10Hz for Average detection at frequency above
1GHz=.

6. The other emissions is too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL1T7-049
Fower : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperaturs ;18 T
Operation Chaonel: & Homiditw : 70 24
Modvulation Type @ 202.11g btmospheric Pressure: 1003  hPa
Rate T Mbps
Hemno : SAL1Z44-1220V-6
Level (dBuW/im) Date: 2006-12-04
107
54 2
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4nt  Tah
[tem Freq Yalue Factor HResnlt Limit Margin BRemark Fos  Pos
"""" WHz dBu¥in  dB  dBu¥/m dBu¥/m  dB  cm Dez

2 4874.00 42 .54 8.23 S0.77 74,00 23,23 Peak o Zlz

1. BEesult = Read Value 4 Factor

2. Factor = fntenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 1s 300kH=z for Peak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMNz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GHz=z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMNz
and wideo bandwidth 15 10Hz for bAverage detection at frequency above
1GHz=z.

6. The other emissions 15 too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Paower ;AC 120V Pol/Phase : VERTICAL
Test Maode : Transmit/Beceive Tenparature : 18
Operation Channel: B Homid 11w : 70 25
Modulation Type @ 202.11g btmospheric Pressure: 1003  hPa
Rate ;o4 Mhps
Meno : SAL1Z44-1220V-6
Level (dBuVim) Date: 2006-12-04
107
54 Z
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Value  Factor Besult Limit Margin PRemark Pos  Pos
MHz dBuVin dB  dBuVim dBuV/im dB e Deg

4487575 4243 8,44 20,47 74,00 -Z3.53  Peak 1o 130

1. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - tmplifier

3. The resolution bandwidth of test receiverf/spectrum analvzer is 120KEHz
and wideo bandwidth 13 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 13 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 13 10Hz for Average detection at frequency above
1GHz=.

B, The other emissions 1s too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-0409
Fawer : AT 120V Pol/Phase : HORIZONTAL
Test Maode : Transnit/Receive Tenperatnre ;18 T
Operation Channel: 11 Homiditv : 70 25
Modolation Type @ 802,112 btmospheric Pressure: 1005 LPa
Rate : 54 Mbps
Meno : SAL1Z244-1220V-6
Level (dBuWim) Date: 2006-12-04
107
54 i
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
I[tem Freg Value Factor Besnlt  Limit Marzin Remark Pos  Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥im  dB em  Deg

2 4925.88 41.47 8.36 49,83 74,00 -24.17  Peak o 218

1. Besult = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analvezer 1s 120Kz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and wideo bandwidth 1s 3WHz for Peak detection at fregquency ahove
IGHz.

5. The resolution bandwidth of test receiver/spectrum analvyzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency ahove
IGHz.

6. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APL1T-049
Power : AC 120V Fol{Phasze : VERTICAL
Test Mode : Transmit/Receive Temperature ;18
Operation Channel: 11 Humid 1ty : 70 %4
Modulation Type @ 202.11g bimospheric Pressure: 1003  hPa
Rate T Mhps
Memo P SALIZAA-1ZZ20V -6
7 Level (dBuvimy) Date: 2006-12-04
54
s 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freg Valne Factor Fesult  Limit Marzin Bemark Fos  Pos
________ WHz dBu¥é/m  dB dBu¥/m dBu¥im 4B eom  Deg

4 4923.88 41.97 8.33 50,32 74,00 -23.68  Peak o 130

l. Result = Read Valuwe + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - Anplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency helaw 1GHz.

4. The resolution bandwidth of test receiverfspectrum analwzer 1z IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiverfspectrum analwzer 1z IMHz
and video bandwidth 1s 10Hz for Average detection at frequency above
1GHz.

£, The other emissions is too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V Pol/{FPhase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature : 2a T
Operation Channel: 6 Huomidity : BE 24
Modvlation Type : S80Z.115UPER G bimospheric Pressure: 1010 LPa
Rate ;108 Mbps
Mema D SAL1244 1220V -6

90 Level (dBuvim) Date: 2006-12-08

45 | =

3 i !
1 2 5
s 30 5. 140. 195. 250. 305

Trace: (Discrete) Frequency {(MHz)

Read bnt  Tah

I[tem Freq Valve Factor Result Limit Margin Remark PFos  Pos
HHz dBuV/im dB  dBuV/w dBuV/in dB ci Deg

1 122.00 44,46 -15.90 28,36 43,50 -14 .94 Peak 200 85

2 150,00 44 .69 -16 .83 27.86  43.50 -15.64 Feak 200 162
3 162.35 46.79 -17.18 29.61 43,50 -13.89 Peak 200 ly|
4 200,00 53.56 -18.39 35.17  43.50 -3.33 Feak 200 a0
2 224,98 4325 -17.52 25.73  48.00 -20.27 Peak 200 ]
7

1. BEesult = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 120EH:z
and video bandwidth 1s 300kHz for Peak detection and (Quasi-peak
detection at frequency helow 1GHz.

4. 411 emission below 1GHz at 802.11h/g mode are all the same,so the
202.11g node chosen as representative i1n final test.

3. bhccording to technical experiences,all spurious emission of 202.11g
mode at channel 1,6,11 are almost the same below IGHz,so0 that the
channel 1 was chosen as representative in final test.

i, The data 13 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ¢ AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Beceive Temperature 1 25 T
Operation Channel: © Homid 1w : BE 23
Modulation Type : 20Z.113UPER G Atmospheric Pressunre: 1010 hPa
Rate : 108 Mbps
Meno : SAL1Z44-1220V-8

0 Lewvel {dBuvim) Date;: 20006-12-08

45 B = '

. b 5
1 3
s 300 440. 580. T20. 860. 1000

Trace: {Discrete) Frequency (MHz)

Read tot  Tab

[tem Fregq Value  Factor Result Limit Margin HRemark Paos  Paos
Mz dBuVin dB  dBuVim dBuVim dB cm Deg

1 362.30 43.56 -11.72 3l.24  46.00 -14 .16 Pealk 200 110

2 400,03 46,38 -10.63 35.73  46.00 -10.27 Peak 200 114
3 450,03 40,67 -2.72 31.95 46.00 -14.05 Peak 200 20
4 500,00 44 .64 -7.18 37.46 46,00 -2.54 Peak 200 93
5o 598,90 41,35 -4.73 36.62 46.00 -0.38 Peak 200 150
7

749 .40 42,15 -2.00 40,15 46,00 -5.85 )3 200 140
CNotes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analwyzer is 1[20KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, 41l emission below 1G6Hz at 802.11hfgz mode are all the same,so the
802 .11g mode chosen as representative in final test.

5. fccording to technical experiences,all spurions emission of 20Z.11g
mode at channel 1.6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative i1n fTinal test.

£. The data 15 worse case.

O
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FCC Test Report: F106112202-A

@
EUT : APLIT-049
Power ¢ AC 120V Fol/Phaze : YERTICAL
Test Wode : Transmit/Receive Temperature 1 25 T
Operation Channel: & Humidity : B2 25
Modolation Tvpe : E0Z.113VFER G bimospheric Pressure: 1010 hPa

Rate
Memno

: 108
: BAL1244-1220V-6

Hbps

Lewvel (dBulim}
a0

Date: 2006-12-08

45 |
i Z G B ) 10
g
. 30 85. 140. 195, 250, 3056
Trace: (Discrete) Frequency (MHz)
Read ot Tah

[tem Freq Valne Factor Result Limit Margin Remark Pos  Paos
"""" Wiz dBu¥/n  dB dBu¥/m dBu¥/im 4B cm  Deg

2 21.08  55.32 -19 .69 35,63 40.00 -4, 37 QF 100 172

3 111,13 54,27 -16 .63 37.e4 43,00 -3.86 QF 100 132

4 123,03  53.44 -13.90 7.4 43,00 -3.96 QF 100 179

5 150.03 52.38 -16 .83 35.55  43.50 -7.95 Peak 100 174

& 162.35 51.11 -17.1%8 33.93  43.50 -0.57 Peak 100 20

T OZ00.04 54 .ZB -18 .39 35,89  43.30 -7.61 Peak 100 120

g 228,20 44,55 -17.11 2744 46,00 -18.36 Peak 100 121

9 250,02 55,68 -14 .43 41.25 46,00 -4.75 QF 100 170

10 300,05 48,15 -13 .69 3446 46.00 -11.54 Peak 100 128

Notes

1. RBesult = Bead Value + Factor
Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. A4ll emission below 1GHz at #02.11b/g mode are all the same,so the
20Z2.11g mode chosen as representative in final test.

5. According to technical experiences,all spurions emission of 80Z2.11g
mode at channel 1,6,11 are almost the same below 1G6Hz,s50 that the
channel 1 was chosen as representative in final test.

. The data

15 wolIse case.
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FCC Test Report: F106112202-A

EUT
Fawer
Test Maode

Moduolation Type
Rate
Meia

: APL17-049

;AT 120V

: Transmit/Receive
Operation Channel:
: 20Z.115UPER G
;108
: SAL1248-1220V-6

<

Wbps

Level (dBuvin)
90

Pol/Phase
Tenperature

Humidity

Atmospheric

: 25

: 68

: VERTICAL
?6
1010 hPa

Fressure:

Date: 2006-12-08

|
45 g ] 5 & T
13 4
. 300 440, 580. T20. 860, 1000
Trace: (Discrete) AL Ll ]
Eead bnt Tahb
[tem Fregq Value Factor Eecult Limit Margin Remark FPos Fos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB em Des
1 348 .30 46 .28 -12.13 34,15 46.00 -11.85 Peak 100 ]
2 3Td.e0 43,70 -11.41 32.29 46,00 -13.71 Peal 100 15
3 400,00 1.9 -10.63 41,35 46.00 -4 65 F 100 10
4 450,03 43.53 -8.72 34.81 46,00 -11.19 Pealk 100 180
S 500,00 49 37 -7l 42,19 46,00 -3.81 nF 100 170
B 6300 45,36 -0.11 40,25 46,00 -5.750 NF 100 100
voooaTa M 4T 2T -5.00 42,27 46,00 -3.73 F 100 b2
g 598,90 43,56 N 32.83 46,00 STLAT Pealk 100 188
10 74940 41,70 -2.00 39.70 46,00 -6 30 Pealk 100 20
CWetes:
1. Result = Read Value + Factor
Z. Factor = bAntenna Factor + Cahle Laoss - tmplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EN=
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4, 411 emission below 1GHz at 802.11k/g mode are all the same,so the
202,11z mode chosen as representative in final test.

5. bhecording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same belaow 1GHz,so that the
channel | was chosen as representative 1n Tinal test.

6. The data is worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;A0 120V Fol/Phase : HORIZONTAL
Test Maode : Transmit/Beceive Temperature ;18 T
Operation Channel: & Humid ity : 70 24
Modulation Type @ E20Z.115uper G bitmospheric Pressure: 1005 hPa
Rate ;108 Mbps
Mema : SAL1Z244-1220V-6
Level (dBuW/im) Date: 2006-12-09
107
LT 7
s 1000 h800. 10600, 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Eead tnt  Tab
[tem Freqg Valne Factor Result Limit Margzin HRematk FPos  Pos

Wiz dBuVin dB  dBuV/w dBuV/m dB ci Deg
2 487400 40.55 8,253 45,78 74,00 25,22  Peak o 218

l. Result = RBead Valve + Factor

4. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvezer is IMHz
and video bandwidth 15 3MHz for Peak detection at frequency above
I6H=.

5. The resolution bandwidth of test receiver/spectrum analvezer is IMHz
and video bandwidth 15 10Hz for fverage detection at frequency ahaove
I6H=.

fi. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fover : AC 120V Pol/Phasze : VERTICAL
Test Wodse : Transmit/Beceive Temperature ;18
Operation Channel: 6 Homidity : 70 25
Modulation Type @ B0Z.115uper G btmospheric Pressure: 1003 hPa
Rate : 108 Mbps
Memo : SAL1Z244-1220V-5
Level (dBuWim) Date: 2006-12-09
107
54 7
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read fnt  Tah

[tem Freq Valve Factor HResnlt Limit Margin EBemark Fos  Paos

Miz dBuV/m dB  dBu¥/m dBuVin dB ci Deg
2 4873.99 40 .66 823 43 .89 74 .00 25011 Peal 100 130

l. Result = Read Value 4 Factor

2. Factor = ifntenna Factor + Cable Loss - dmplifier

3. The resolution bandwidth of test receiver/spectrum analvezer is 120EH:z
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMNz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMNz
and wideo bandwidth 15 10Hz for Average detection at frequency above
1GHz=.

£, The other emissions 15 too low to be measured.

O
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FCC Test Report: F106112202-A

Test Adapter 2:

EUT : APL17-049
Fower : AC 120V Fol/Phasze : HORIZONTAL
Test Wode : Transmit/Receive Temperatnre A T
Operation Channel: 1 Humidity : BE 24
Modulation Type @ B0Z.11g btmospheric Pressure: 1010 hPa
Rate : od Mhps
Mema : VEZ0-1Z20
a0 Lewvel (dBu\Wim) Date: 2006-12-08
45 I 5
3 4 B 7
1 2
. 30 85. 140. 195. 250. 305
Trace:; (Discrete) Frequency (MHz)
Read fnt  Tah
[tem Freg Value Factor Result Limit Margin ERemark  Fos Fos
Mz dBu¥/m dB  dBu¥/m dBuV/iw dB ci Deg

1 125,00 44,58 -15.90 42,68 43,50 -14.82 Peak 200 40
2 150,00 4246 -16.83 31.63 43,50 -11.87 Peak 200 133
3 200.00  52.56  -18.39 3417 43.50 -9.33 Peak 200 a0
4 224,98 51.00  -17.52 33.48 46,00 -12.52 Peak 200 0
6
7

262.68 48,20 -13.60 34.60 46,00 -11.40 Peak 200 154
299,243 4722 -13.70 33.52 46,00 -12.48 Peak 200 191

Notes
1. REesult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20ENz
and wideo bandwidth 15 300kHz for Peak detection and (Quasi-peak
detection at frequency bhelow 1GH=z.

4. All emission bhelow 1G6Hz at 802.11b/z mode are all the same,so the
202.11g node chosen as representative itn final test.

3., becording to technical experiences,all spuriouns emission of 802,11z
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel | was chosen as representative in final test.

. The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL1T-049
Power s AC 120V Fol/Phaze : HORIZONTAL
Test Mode : Transmit/Beceive Temperature ;25 T
Dperation Channel: 1 Homidityw : B3 28
Modulation Type : 802.11g bimospheric Pressure: 1010 LPa
Rate ;54 Mbps
Mena : VEZ0-120
90 Level (dBu\/im) Date: 2006-12-08
45 = T =
4 . J
1 2 3
s 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead Ant Tah
[tem Freq Value  Factor Eesult Limtt Marpin HRemark Pos Fos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m 4B cm  Deg

1 348,30 4222 -12.13 30.09 4600 0 -13.91 Peak 2000 104
4 363,10 44.38 -11.84 32.74 46,00 -13.26 Peak 200 110
3 400,05 43.66 -10.63 33.03 46,00 -12.97 Peak 200 100
4 500.05 45,18 =718 38.00 46,00 -8.00 Peak 200 95
S 9890 40.89 -4.73 36,16 46,00 -9.84 Peak 200 162
7
8
g

740 40 43,45 -2.00 41,45 46 .00 -4 .55 F 200 140

274 .00 44 .21 -1.09 43,12 46,00 -2 .88 F 200 100

a31.40 40,00 -0.01 39,99 46,00 -6.01 Pealk 200 a0
Fotes

1. Result = Read VYalue + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Peak detection and Quasi-pealk
detection at freguency below lGHz.

4. 41l emission below 1060z at 802.11b/g wode ate all the same,so the
20Z.11g mode chosen as representative i1n final test.

3. bccording to technical experiences,all spuriouns emission of 802,11z
mode at channel 1,6,11 are almnost the same bhelow 1GHz,s0 that the
channsl | was chosen as representative 1n final test.

£. The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL1T7-049
Power : AC 120V Pol/Phase : VERTICAL
Test Node : Transmit/Receive Temperature : 25
Operation Channel 1 Humid 1ty : B2 %
Modulation Tvpe : 802.11g bimospheric Pressure 1010 hPa
RBate : 54 Mbps
Memo : VEZD-1Z0

— Level (dBuWim) Date; 2006-12-08

45 I ; f 7

3 g
5 I 5] 3
1
s 30 85. 140. 195. 250. 305
Frequency (MHz)

Trace: (Discrete)
Read dnt  Tab
[tem Freq Value Factor Besult Limit Margin PRemark Pos  Pos

Mz dBuVin dB  dBuV/m dBuV/n dB ci Deg
1 28.60 48 .03 -21.17 20 .88 40 .00 -13.12 Peak 100 160
2 20.05 a0.88 -19.81 31.07 40 .00 -8.93 Peak 1on 175
3 125.00 21.00 -15.90 33.10 43.50 -2.40 Peak 1on 180
4 150,03 23 .88 -16 .83 37.05 45.50 -6 .45 Peak 100 170
5 16260 47.39 -17.71 20,68 4350 -13.82 Feak 100 a5
&  200.03  52.33  -1&.39 35,04 43.50 -9 .56 Feak o 174
g
9

2b6 .23 47,98 -13.87 34,31 46,00 -11.69 Peak 100 0
3o0.05  30.11 -13.69 3642 46.00 -9.58 Feak g 199

1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test teceivar/spectium analvzer 15 120EHz
and video bandwidth 1s 300kHz for Peak detection and (Qunasi-peak
detection at frequency below IGHz.

4. Al ewission below I10Hz at 802.11b/g mode are all the same,so the
802.11g mode chosen as representative in final test.

3. According to technical experiences,all spuriouns emission of 20Z2.11g
mode at channel 1,6,11 are almost the same helow 1GHz,so0 that the
channel 1 was chosen as representative in final test.

i, The data 135 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AT 120V Fol/Phase : YERTICAL
Test Wode : Transmit/Receive Tenperature A
Operation Channsl: 1 Humid ity : BE 23
Modulation Twpe @ 80Z.11g btmospheric Pressure: 1010 hPa
Bate HENT: Mbps
Memno : YE20-120
a0 Lewvel (dBuv/m) Date: 2006-12-08
45 5 7 8 '
3 N ] g
1 2
. 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
[tem Freq Value Factor Besult Limit Margin Bemark  Paos Pos
"""" Wiz dBu¥/w  dB  dBuV/m dBu¥/m  dB em Deg
1 348 .30 43.98 -12.13 31.85  46.00 -14.15 Peak 100 0
2 363.80 44,99 -11.62 33.37 46,00 -12.63 Peak 100 10
3 400,04 0 51,35 -10.63 40,72 46,00 -5.28 )3 100 172
4 00,05 45,33 -7.18 38,15 46.00 -7.83 Peak 100 169
3 HBE.E0 45,76 -5.07 41.69 46,00 -4.31 nr 100 100
B 624,80 46 .03 -4.31 41,77 46,00 -4 .23 e 100 g1
g 874,00 44 .16 -1.09 43,07 46,00 -2.93 e 100 106
Q000 .90 41,23 0,10 41.33  54.00 -12.67 Peak 100 185
FHotes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bhandwidth of test receiverfspectruw analvzer is 1[20EN:
and wideo bandwidth is 300kHz for Peal detection and Quasi-peak
detection at fregquency below 1GHz.

4. 41l emission below 1GHz at 802 . 11b/z mode are all the same,so the
802.11lg mode chosen as representative in final test.

2. fccording to technical experiences,all spuriovs emission of 80Z.11g
mode at channel 1,6,11 are almost the same bhelow 1GHz,s0 that the
channsl 1 was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power AT 120V Pol /Phase : HORIZONTAL
Test Wode : Transmit/Beceive Temnperature :la T
Operation Channel: | Homid ity : 70 23
Modulation Tvpe @ 20Z.11b btmospheric Pressure: 1003 hFa
Rate ;11 MHhps
Memnao : VE20-120
Lewvel (dBuV/m) Date: 2006-12-04
107
54 T
s 1000 5800, 10600. 15400, 20200, 25000

Trace: (Discrete) Frequency {Mkiz)

Eead dnt  Tahb
I[tem Freq Valne Factor Result Limit Margin ERemark Faos  Paos

Wiz dBu¥/n dB  dBu¥/m dBuV/n dB cn Deg
Z 0 4824.00 41.4% g.11 40 .59 74,00 -24 .41 Feal 100 ZlE

1. Besult = Read Value + Factor
2. Factor = Antenna Factor 4+ Cable Loss - Amplifier
3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 1s 300kHz for Peak detection and Quast-peak
detection at frequency halow IGH=z.
4. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
?Eﬁ video bandwidth 1s 3MHz for Peak detection at frequency above
z.
5. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
?Eﬁ video bandwidth 15 100z for bLverage detection at freguency ahove
z.
£, The other emissions is too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AC 120V Pol/Phase : YERTICAL
Test Maode : Transmit/Receive Temperatnre ;18 T
Operation Channel: 1 Homidity : 70 )
Wodolation Type @ E0Z.11Dh bimospheric Pressure: 1003 hFa
Rate ;11 Mbps
Hemo : VE20-120
Level (dBuVim) Date: 2006-12-04
107
2
54
s 1000 5800. 10600. 15400, 20200, 25000

Trace: (Discrete) Frequency (MHz)

Eead tnt  Tab
[tem Freq Value Factor HResult Limit MWargin Remark Paos  Paos

Mz dEuVim dB dBuVim dEuV/m dB cm Deg
2 4825%.8% 47 .32 g.11 55.43 74,00 0 -12.57  Peak o 130

1. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - ftmplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120Kz
and wideo bhandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiverispectrum analvzer iz 1Mz
?Eﬂ video bandwidth 15 3MHz for Peak detection at freguency ahove

z.

5. The resolution bandwidth of test receiverdspectrum analvzer is 1MHz
and wideo bandwidth i1s 10Hz for Average detection at fregquency above
1GHz.

6. The other emissions 1s too low to be neasured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V Pol/Phase : HORIZONTAL
Test Wode : Transnit/Peceive Temperaturs ;18 T
Operation Channel: & Humid 1ty : 70 24
Modolation Twvpe : 20Z.11b bimospheric Pressure: 1005  hLPa
Rate ;11 Mbps
Memno : YEZ0-120
Level (dBu\V/im) Date: 2006-12-04
107
5 i
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant  Tah
[tem Freq Value Factor Result Limit Margin BRemark Pos  Pos
"""" Wiz dBu¥/n  dB dBu¥/m dBu¥/m  dB em  Deg

2 4874.00 41.73 8.23 40,96 T4.00  -Z24.04  Peak o 218

1. BEesult = Read Value 4+ Factor

2. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Pealk detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz=.

£. The other emissions 15 too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ; AC 120V Fol/Phase : YVERTICAL
Test Wode : Transuit/Receive Temperature : 18 T
Operation Channel: 6 Homidity : 70 23
Modunlation Type : 80Z.11h btmospheric Pressure: 1005 hPa
Rate ;11 Whps
Memo : VEZD-1Z0
7 Level (dBuV/im) Date: 2006-12-04
2
54
1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read fnt  Tab
[tem Freq Value Factor Result Limit Margin ERemark Pos  FPos
________ WHz dBu¥/m  dB dBu¥/m dBu¥/m  dB cn  Deg

2 4873.88 45.73 8.23 53.98  T4.00  -Z0.0Z2  Peak oo 130

1. Besult = Read Value + Factor

2. Factor = fntenna Factor 4+ Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiverfspectrum analvzer i1s IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1IGH=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMHz
and video bandwidth 1s 100z for Average detection at frequency above
1IGH=.

f. The other emissions 15 too low to he measnred.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V Fol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature ;18 T
Operation Channel: 11 Homid ity : 70 28
Modulation Tyvpe @ 80Z.11h dtmospheric Pressure: 1005 hPa
Rate ;11 Hhps
Memo : VEZ0-120
Level (dBuW/im) Date: 2006-12-04
107
54 i
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem  Freq Valne Factor Result Limit Matzin ERemark Pos FPos
"""" WHz dBu¥/m  dB dBu¥/m dBu¥/m  dB em  Deg

4 49Z23.88 41.20 235 40 64 7400 24 36 Peak 1o 218

1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency helow 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analwvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GHz.

B, The other emissions 15 too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;o AC 120V
Test Wode : Transmit/Feceive

(Operation Channelg 11

Modulation Twpe @ E0Z.11b

Fol/Phase : VERTICAL
Temperature ;18
Homidity : 70 %4

btmospheric Pressure: 1005 hPa

Rate ;11 Wbps
Hemo : YEZ0-120
107 Level (dBuvim) Date: 2006-12-04
54 7
8 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah

Margin Remark Pos  FPos

-23.35  FPeak o 130

[tem  Fregq Valne  Factor HResult Limit
MHz dBu¥V/n dB  dBu¥/m dBuVin
24924 .00 42,30 2.35 0.6 74,00
Notes
1. Besult = Read Value + Factor
2. Factaor =

bntenna Factor 4+ Cable Laoss - fwmplifier

3. The resolution bandwidth of test receiverfspectrum analwvzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4., The resolution bandwidth of test receiverfspectrum analwvzer is 1Nz
and video bandwidth 15 3MHz for Pealk detection at frequency ahove

1GHz=.

5. The resolution bandwidth of test Ieceiverfspectrum analvzer 15 IMHz
and video bandwidth 15 10Hz for Average detection at freguency above

1GHz.

. The other emissions 1s too low to he measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AC 120V Pol/Phase : HORIZOWTAL
Test Wode : Transmit/Receive Tenperature ;18 T
Operation Channel: 1 Humid1tw : 70 24
Modolation Type @ 802,112 bimospheric Pressure: 1005 hPa
Rate : 54 Mbps
Hemo : YEZ0-120
Lewvel (dBuWim) Date: 2006-12-04
107
54 T
. 1000 5800 10600, 15400. 20200. 25000
Trace: (Discrete) LI L )
Read tnt  Tah
[tem Fregq Valne Factor Result Limit MWargin Remark Pos  Paos
Miz dBuVim dB dBuVim dBuVim dB cm Deg

2 4824 .25 41.27 g.11 49,38 74,00 2462 Peak 1o 218

1. RBesult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analwzer is IMHz
?Eﬂ video handwidth 1= 3MHz for Peak detection at freguency ahove

z.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency ahaove
IGH=.

£, The other emissions 1s too low to bhe measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V Pol/Phase : VERTICAL
Test Mode : Transnit/Beceive Temperaturs : 18
Operation Channel: 1 Huomidity : 70 %
Modolation Tyvpe @ 80Z.11g btmospheric Pressure: 1005  hPa
Rate 1 o Mbps
Memna : YE20-120
Lewvel (dBuWim) Date: 2006-12-04
107
LT i
. 1000 K800, 10600. 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read hnt Tah
[tem Freq Valve Factor BResolt Limit Margin BRemark Fos  Pos
"""" WHz dBu¥/m  dB  dBu¥in dBu¥/im  dB  cn  Deg

4 482375 4223 g.11 20,34 7400 -Z3.66  Peak oo 130

Notes
1. Besult = Read Valve + Factor
Z. Factor = Antenna Factor + Cahble Loss - fmplifierx

3. The resolution bandwidth of test receiver/spectrum analwzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detsction and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwvzer i1s 1MHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analyzer is IMHz
and wideo bandwidth 15 10Hz for Averapge detection at frequency above
IGHz=.

£, The other emissions is too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL1T7-049
Fower : AC 120V Pol/Phasze : HORIZONTAL
Test Wode : Transmit/Receive Temperature : 1% T
Operation Channel: B Homidity : 70 25
Modvolation Type @ 202.11g btmospheric Pressure: 1005  hPa
Rate : od Mbps
Memo : YEZ0-120
. Level (dBuVim) Date: 2006-12-04
54 7
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tah
[tem Freq Valve  Factor BResunlt Limit Margin Bemark Fos  Paos
""""" Miz dBu¥/m  dB dBu¥/m dBu¥/w  dB  cm  Deg

4487400 42,02 2.23 s0.25 7400 2395 Peak o 2ls

1. Result = Head Value 4+ Factor

2. Factor = intenna Factor + Cable Loss - fmplifier

2. The resolution bandwidth of test receiver/spectrum analvzer is 120KHz
and video bandwidth 15 300kHz for Peak detection and Quas:-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1MNz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMNz
and wideo bandwidth 15 100z for Average detection at frequency above
1GH=.

£, The other emissions 1s too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-0449
Pawer : AC 120V Fol/Phase : VERTICAL
Test Waode : Transmit/Beceive Temperature ;18
Operation Channel: & Homiditw : 70 24
Modolation Type @ 802,112 bimospheric Pressure: 1005  hPa
Rate T Mbps
Memo : YEZ0-120
107 Level (dBuvim) Date: 2006-12-04
LT 7
1
8 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Bead dnt  Tab
[tem Freq Yalune Factor Result Limit MWargin FRemarlk Pos  Paos
________ Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dBE cm  Deg

4 48T5.73 42,30 5.24 20,54 F4.00 0 -Z3.46 Peak 1o 130

Notes
1. Result = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiver/spectrum analwzer iz IMHz
?Eﬂ video bandwidth 1s 3MHz for Peak detection at frequency above

z.

5. The resolution bandwidth of test receiver/spectrum analwvzer iz IMHz
and wideo bandwidth 13 10Hz for Average detection at freguency ahave
IGHz.

6. The other emissions 15 too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ¢ AC 120V Fol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Temperature : 18 T
Operation Channel: 11 Humidity 70 24
Modunlation Type : 802,11z btmospheric Pressnre: 1005 hPa
Rate ;o Hhps
Memo : YE20-120
Level {(dBuWim) Date: 2006-12-04
107
54 7
s 1000 K800, 10600, 15400, 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read dnt  Tab
I[tem Freg Value Factor BResnlt Limit Margin Bemark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  en  Deg

2 492588 41.46 836 49 .82 7400 24,18 TPeak g 218

1. Result = Read Value + Factor

Z. Factor = Afntenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer iz 120ENz
and video bandwidth 15 300kHz for Pealk detection and Quasi-pealk
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 15 3MHz for Peal detection at frequency above
1GH=.

5. The resolution bandwidth of test receiver/spectrum analwvzer is I1MHz
and video bandwidth 15 10Hz for Average detection at frequency ahaove
1GH=.

. The other emissions 15 too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ;AT 120V Fol/Phase : VERTICAL
Test Wode : Transmnit/Receive Temperature : 18
Operation Channel: 11 Homiditw : 70 28
Modolation Type : 20Z2.11g bimospheric Pressure: 1005  hPa
Rate : 54 Mbps
Hemo : VEZ0-120
Level (dBu\/im) Date: 2006-12-04
107
54 2
1
s 1000 AB800. 10600, 15400. 20200, 25000
Trace: (Discrete) Frequency (MHz)
Read bnt Tah
[tem Fregq Value Factor Result Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/im  dB  dBu¥/m dBu¥/m 4B cm  Deg

2 4923.8% 41.890 8.335 a0.25 400 0 22373 Peak o 130

. Result = Read Value + Factor
. Factor = fntenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz

and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMY=

and video bandwidth 15 3MHz for Peal detection at frequency abowve
IGHz.

. The resolution bandwidth of test receiver/spectrum analvzer is IMYz

and video bandwidth 15 10Hz for Averapge detection at frequency abaove
IGHz.

. The other emissions 15 too low to he measured.
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FCC Test Report: F106112202-A

EUT : APL1T-049
Fower A 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature A T
Operation Channel: & Homid1tw : bE 2
Modulation Type @ 20Z.115UPER G btmospheric Pressure: 1010 hPa
Rate : 108 Wbps
Memo : YE20-120
a0 Level (dBuv/im) Date: 2006-12-08
45 f ;
3 4 i 7
i 2
. 30 85, 140, 195, 250, 305
Trace: (screte) Frequency (MHz)
Read dnt  Tah
Item Fregq Valne  Factor Besnlt Limit Margin FRemark Pos  Pos
Wiz dBuV/m dB  dBu¥/m dBuV/im dB cn Deg

1 12500 44.58  -15.90 28.68  43.50 -14.82 Feak 200 90
4 130,00 48,56 -16.83 31.73 4350 -11.77 Feak 200 133
30 200,00 3Z2.56 -18.39 3417 43.50 -8.,33 Feal 200 a0
4 224,98 5l.8%  -1T7.532 34.37 4600 -11.63 Feak 200 0
&
i

265.68 48.2%  -13.60 34.69 46,00 -11.31 Peak 200 154
299 .23 4T .22 -13.70 33.52 4600 -12.48 Feak 200 191

1. Result = Read Value + Factor

Z. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolotion bandwidth of test receiwer/spectrum analvzer 1s 120Elz
and video bandwidth 1s 300kHz for Peak detsction and Quasi-pesak
detection at frequency below 1GHz.

4, 411 emission below 16Hz at 202.11h/g wode are all the same,so the
802 .11z wode chosen as representative in final test.

3. According to technical experiences,all spurious emission of 20Z.11g
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

0. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ¢ AC 120V Fol/Phasze : HORIZONTAL
Test Maode : Transmit/Beceive Temperature : 25 T
Operation Channel: B Homid ity : B3 24
Wodunlation Type : S0Z.11SUPER G btmospheric Pressure: 1010 hPa
Rate : 108 Mbps
Memno : VEZ0-120
90 Level (dBuv/mj) Date: 2006-12-08
e o |
45 ) i = T = g
" 2 3
s 300 4410, 580, T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Eead tnt  Tab
[tem Freq Valne Factor Result Limit Margin Bemark Pos  Pos
"""" WHz dBuV/w  dB  dBuV/m dBu¥/m  dB  cm  Deg

1 348.30 42,45  -12.13 30,32 46.00 -15.68 Peak 200 104
2 365,10 44,38 -11.64 32,74 46,00 -13.26 Peak 200 110
3 400,05 43.60 -10.63 32.97 46,00 -13.03 Peak 200 100
4 500,05 45,18 -7.l8 38,00 46.00 -2.00 Peak 200 85
3398.90 40,64 -4.73 35.91 4600 -10.09 Peak 200 162
7
3
g

74940 0 43.23 -2.00 41.2%  46.00 -4.72 )3 200 140
274,99 44 .21 -1.09 43,12 46.00 -2.88 )3 200 100
a31.40  39.67 -0.01 30,66 46.00 -6.34 Peal 200 a0

CNetes:
1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cahble Loss - fmplifier

3. The resolution bhandwidth of test receiverfspectrum analvzer is 120KHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency balow 1GHz.

4, A1l emission helow 1GHz at 802.11h/z mode are all the same,so the
202.11g mode chosen as representative i1n final test.

3, becording to technical experiences,all spurious emission of 2802.11g
mode at channel 1,6,11 are almost the same below 1G0Hz,so0 that the
channel 1 was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL1T-049
Pawer ; AC 120% Fol/Plase : YERTICAL
Test Maode : Transmit/Receive Temperatnre 1 25
Operation Channel: & Homidity : BE 24
Modulation Type : 80Z.115UPER G bimospheric Pressure: 1010 hPa
Rate : 1oz Mbps
Memno : VEZ0-1Z0

a0 Level {dBuV/in} Date: 2006-12-08

45 : ' 7

3 i f 8 J
2
1 ]
s 30 85. 140. 195. 250. 305

Trace: {Discrete) Frequency (MHz)

Read Aot Tah
[tem Freq Value  Factor Resnlt Limit Margin FRemark  Pos Pos
"""" Wiz dBu¥/m  dB dBu¥/n dBu¥/m  dB cm  Deg

1 58.60 48,33 -Z1.17 ar. 16 40,00 -12.84 Peak oo 160
2 80,05 L0.88  -19.8] 31.07 40,00 -8.93 Peal o 173
312500 51,70 -15.90 35,80 43,30 -0 Peak oo 180
4 130.03  53.88  -16.83 37.053 43.50 -6.45 Peak oo 170
5 168,60 4765 -17.71 29.97 43,50 -13.33 Peak 100 93
& 200,03 52,33 -18.39 33.94 43,30 -9.56 Peak o 174
8
g

266,23 47.98  -13.67 34.31 46,00  -11.89 Peal 100 0
300,05 30,15 -13.68 3646 46,00 -9.54 Peak o 198

Notes
1. Result = Read Value + Factor
2. Factor = btntenna Factor + Cable Loss - Amplifier

3, The resolution bandwidth of test receiverfspectrum analvzer i1s 120Kz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=.

4. 41l emission below 10Hz at &02.11b/2 node are all the same,so the
80Z2.11g mode chosen as representative 1n final test.

3, becording to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same below 1G6Hz,so that the
channel 1 was chosen as representative 1n final test.

i, The data 1s worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AT 120V Pol/Phase : VERTICAL
Test Mode : Transmit/Receive Tenperature 23
Operation Channel: 6 Homid ity : B8 23
Modulation Type : E0Z.11S5UPER G Atmospheric Pressure: 1010 hPa
Rate : 108 Mbps
Meno : YE20-120
90 Level {dBuv/im) Date: 2006-12-08
15 B ? 8 e
3 1 A
1 2
. 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency {MHz)
Read tnt  Tah
[tem  Freq Value Factor Resunlt Limit Margin Remark  Pos Pos
"""" Wiz dBu¥/m  dB  dBuV/m dBu¥/m  dB em  Deg
1 348 .30 43.45 -12.13 31.32  46.00 -14 .68 Peak 100 ]
2 365.80 44 .99 -11.62 33.37 46,00 -12.63 Peak 100 10
3 400,04 0 31,356 -10.63 40,93 46,00 -5.07 )3 100 172
4 500,05 45,33 -7.18 38.15 46,00 -7.83 Peak 100 169
3 HBE.E0 46 .45 =507 41,32 46,00 -4 62 )3 100 100
B 624,80 46,08 -4.,31 41.77 46,00 -4 23 )3 100 21
g 874,90 4416 -1.09 43,07 46 .00 -2.93 )3 100 106
Q009,90 41,66 .10 41.76  54.00 -12.24 Peak 100 183
Notes
1. Besult = Bead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiwver/spectrum analvezer is 120KHz

and video bandwidth is 300kHz for Peal detection and Quasi-peak

detection at freguency below 1GHz.
4. 411 emission below I1GHz at B02.11W/g mode are all the same,so the
202.11lg mode chosen as representative in final test.
2. According to technical experiences,all spuriovs emission of 80Z.11p
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel 1 was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL1T7-049
Fower : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Temperature ;18 T
Operation Channel: & Homidity : 70 24
Modvulation Type @ 202.115uper G btmospheric Pressure: 1005 hPa
RBate ;108 Mbps
Hemo : VEZ0-120
Level (dBuW/im) Date: 2006-12-09
107
54 7
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read 4ot Tab
Item Freq Yaluve  Factor HResult Limit Margin BRemark Pos  Paos
"""" WHz dBu¥in  dB  dBu¥/m dBu¥/m  dB  cm  Des

4 4874.00 40,64 8.23 43,87 74,00 -25.13  Peak o 21z

1. Result = Read Valune 4+ Factor

2. Factor = ifntenna Factor + Cable Loss - fmplifier

3, The resolution bandwidth of test receiver/spectrum analvzer is 120KEHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GH=z.

4, The resolution bandwidth of test receiverfspectrum analvzer is IMYz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analvzer is IMYz
and video bandwidth 1s 10Hz for bLverage detection at frequency above
1GHz=z.

6. The other emissions 15 too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V Fol/Phasze : VERTICAL
Test Mode : Transmit/Receive Tenperature ;18
Operation Channel: & Homid 1ty : 70 24
Modulation Type @ 202.115uper G btmospheric Pressure: 1005  hLPa
Rate : 108 Mbps
Memo : VEZ0-120
Level (dBuV/m) Date: 2006-12-09
107
54 o
1
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read hot Tah
[tem  Freq Value Factor Result Limit Margin HRemarlk FPos Faos
"""" WHz dBu¥/mw  dB  dBuV/n dBu¥/m  dB  cm  Deg

4 4873.99 40,94 8.23 49,17 74.00 24,83 Peak o 130

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - twmplifier

3. The resolution bandwidth of test receiverfspectrum analvzer iz 120KHz
and wideo bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at fregquency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth i1s 3MHz for Peak detection at frequency ahove
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 1s 10Hz for fverage detection at frequency ahove
1GHz.

6. The other emissions 15 too low to bhe measured.

O
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FCC Test Report: F106112202-A

Test Adapter 3:
EUT : APL17-049
Fower : AC 120% Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Temperature : 25 T
Operation Channel 1 Homidity : b2 %4
Modvulation Twpe : 202.11g bitmospheric Pressure 1010 hFPa
Rate : 54 Mbps
Memo : FUZ0o-g120166-11
90 Lewvel (dBuV/m) Date: 2006-12-08
45 f
3 i &
1
5 4
s 30 85. 140. 195. 250. 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
Item Freg Valne Factor Resnlt Limit Marzin HRemark Pos Pos
HHz dBuV/m dB  dBu¥/m dBuV/iw dB e Deg

125,00 47,85 -15.90 31.95  43.50  -11.33 Feal 200 g4
172,00 46,00 -18.21] 2779 43,50 0 -15.71 Feal 200 an

224,98 48,00 -17.32 30,42 46,00 -15.52 Fealk 200 0

1
2
3020000 32,94 -18.38 34.25  43.50 -§.95 Feal 200 an
4
&

. Result = Read Value + Factor
. Factor = btntenna Factor + Cable Loss - Amplifier
. The resolution bandwidth of test receiver/spectrum analwzer is 1Z20EHz

and video bandwidth 15 300kHz for Peak detection and OQnasi-peak
detection at freguency bhelow 1GHz.

. A1l emission below 1GHz at 202.11bfz mode are all the same,so the

802.11g mode chosen as representative in final test.

. bocording to technical experiences,all spurious emission of 202,11z

mode at channel 1,6,11 are almnost the same helow lGHz,so that the
channel 1 was chnsen as representative in Tinal test.

. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ¢ AC 120V Pol /Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenperature : 25 T
Operation Chaonel: 1 Humidity : B3 24
Modulation Type : B0Z.11g btmospheric Pressure: 1010 hPa
Eate ;04 Mbps
Memno : BUZ0-2120166-11
- Level (dBuVim) Date: 2006-12-08
4 |
45 o G
2 E o
1
0 300 440. h80. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Freq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" WHz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg

1 348,30 44,34 -12.13 3221 4600 -13.79 Peak 200 100
42 400,03 47,13 -10.63 3650 46.00 -850 Peak 200 114
3 498,80 45.84 -T.22 3262 46.00 -T.38 Peak 200 93
4 588,50 40,76 -4.73 3B.03 46,00 -9.97 Peak 200 130
S B23.03  41.87 -4.31 37560 46.00 -5.44 Peak 200 142
& 749,40 44,99 -2.00 42.59 46,00 -3.01 QF 200 138

1. Result = Read Value + Factor

Z. Factor = Antenna Factor 4+ Cable Loss - twmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. 411 emission below 10Hz at 802.11b/z mode are all the same,so the
202 .11g mode chosen as representative in final test.

3. becording to technical experiences,all spuriouns emission of 802,11z
mode at channel 1,5,11 are almost the same below 1GHz,so0 that the
channel 1| was chosen as representative in final test.

B, The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V Pol/Phase : VERTICAL
Test Wode : Transuit/Beceive Tenperatnre : 25
Operation Channel: 1 Homiditw : bE 24
Wodulation Tvpe @ 2802.11g btnospheric Pressure: 1010 LhPa
Rate T Mbps
Hemo : FUZ0-2120166-11
0 Level (dBuV/im) Date: 2006-12-08
45 I I ; f 7
I 3 f a ]
2 a
0 30 85. 140. 195, 250. 305
Trace: (Discrete) Frequency (MHz)
Bead bnt Tah
[tem Freq Valne  Factor Result Limit Margin HRemark Pos  Pos
HHz dBuV/w dB  dBuV/m dBuV/im dB ci Deg

2 20,03 33.16  -19.381 33.33  40.00 -0 .05 Paal oo 172
312500 51.42 -15.90 33,52 43.30 -7.98 Peak 100 180
4 150,00 53.86 -16.83 37.03 43,50 -0, 47 Peak oo 180
5 1eg.e0 48,35 -17.71 30.64  43.50 -12.86 Peak 100 86
& 200,00  53.34  -18.39 33,15 43.30 -8.35 Peak 100 180
vooo249.18 54,83 -14.55 40,28 4600 -0.62 P oo 180
8 267,03 48,00  -13.77 34,23 46,00 -11.77 Peak o0 214

299,25 48,34 -13.70 34.84 46,00  -11.16 Peak o 180

Notes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverf/spectrum analvzer is 120Nz
and wideo bandwidth 1= 300kNz for Peal detection and Quasi-pealk
detection at frequency below 1GH=z.

4. 41l emission below 16Hz at 802.11k{g mode are all the same,so the
202.11g mode chosen as representative 1n final test.

3. According to technical experiences,all spurions emission of 202.11g
mode at channel 1,6,11 are almost the same below I1GHz,so0 that the
channel 1 was chosen as representative i1n final test.

£, The data 1s worse case.
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FCC Test Report: F106112202-A

EUT : APL17-04G
Powar : AC 1207 Pol/Phase : VERTICAL
Test Wode : Transmit/Receive Tenperature : 25
Operation Channel: 1 Homid ity : BB 27
Modulation Type @ E0Z2.11gz btmospheric Pressure: 1010 hPa
Rate T Whps
Meno : FU20-g120166-11
90 Level (dBuvim) Date: 2006-12-08
' |
45 E {Re) 1
2 4 B 7 g 9
1
. 300 440, 580, 720, 860, 1000
Trace: (Discrete) Frequency (MHz)
REead bnt Tah
[tem Freg Valune Factor Resnlt Limit Marzin Remark  Paos Fas
Wiz dBu¥/m dB  dBu¥/m dBuV/n dB e Deg

345,30 4420 -12.13 32.07 46,00 -13.93 Peak 100 0
400,05 30,65 -10.63 40,02 46.00 -5.98 QF o 177

1

2

4 565.30  44.23 -3.10 39.13 46.00 -6.87 Peak 1o 100
5 298.90 41.52 -4.73 36.79 4600 -9.41 Peak o 181
6 B25.03 45.59 -4.31 39.28  46.00 -6.72 Peak 100 77
v T4TE0 42,67 -24.06 40.61  46.00 -3.39 [ 100 30
5 78630 40.56 -2.44 3g.12 46000 -T.88 Peak 100 83
9 8ZZ.90 41.66 -1.84 39.82 4600 618 Peak 100 0
0 8v4.98 4435 -1.09 43.26 4600 -2.74 P o 170
1 999.98 4241 0.0 42.51 %400 -11.49 Feak o 174

—_—

1. Rasnlt = Read Value + Factor

2, Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z20ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency bhelow 1GHz.

4. 411 emission below 10Hz at 802.11b/g mode are all the same,so the
202.11g wmode chosen as representative in final test.

3. According to technical experiences,all spurious emission of 802,11z
mode at channel 1,6,11 are almost the same helow 1GHz,.so that the
channel | was chosen as representative in final test.

£, The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ¢ AC 120V Pol/Phase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature ;18 T
Operation Channel: 1 Humiditw : 70 23
Modnlation Type @ 80Z.11h btmospheric Pressure: 1003  LPa
Rate ;11 Mbps
Memo : FUZ0-2120166-11
Lewvel (dBuVW/m) Date: 2006-12-04
107
LT | 7
. 1000 H800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem Fregq Valne  Factor Result Limit Margin Remark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/im  dB cm  Deg

4 4824.00 41.49 g.11 49.60 74,00  -Z24.40  Peak o 218

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiverispectrum analyzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analwzer is IMHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency above
IGH=z.

5. The resolution bandwidth of test receiverfspectrum analvzer is [MHz
and video bandwidth 15 10Hz for Average detection at frequency above
IGH=z.

. The other emissions 1s too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ¢ AC 120V Paol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperatnre ;18
Operation Channel: 1 Homidity : 70 24
Modulation Type @ E0Z.11%b btmospheric Pressure: 1002 hPa
Rate : 11 Mbps
Meno : FUZ0-2120166-11
T Level (dBuWim) Date: 2006-12-04
2
LT |
. 1000 h800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne  Factor Resnlt Limit Margin BRemark Paos Pos
"""" Miz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg

4 4823.88 47.27 g.11 53.38 0 7400 -18.62  Peak g 130

l. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analvzer 1= 120ENz
and video bandwidth 15 300kHz for Pealk detection and Qnasi-peak
detection at frequency bhelow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 15 3MHz for Peak detection at frequency ahove
IGHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is [MHz
and video bandwidth 15 10Hz for Average detection at freguency ahove
1GHz.

. The other emissions 15 too low to bhe measuvred.
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FCC Test Report: F106112202-A

EUT : APLIT-049
Power : AC 120¥ Pol/Phase : HORIZONTAL
Test Maode : Transmit/Receive Tenperature : 18 T
Operation Channel: & Homid ity : 70 29
Modnlation Type @ B0Z.11h btmospheric Pressure: 1005 hPa
RBate : 11 Wbhps
Memo : FU20-2120166-11
Level (dBuvim) Date: 2006-12-04
107
LT i
1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb

I[tem Freq Value Factor Result Limit Margin FRemark Pos  Pos

HHz dBu¥/m dB  dBuV/n dBuV/w dB e Deg
2 4874.00 41.62 .23 49,85 T4.00 24,15 Peak o 218

1. Result = Read Value 4+ Factor

Z. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at freguency helow 1GHz.

4., The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GH=.

5. The resolution bandwidth of test rteceiver/spectrum analwzer i1s IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency ahaove
1GH=.

. The other emissions 15 too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL1T-049
Fower : AC 120V Pol/Phase : YERTICAL
Test Wode : Transuit/Beceive Tenperature : 13
Operation Channel: & Humid ity : 70 %4
Modulation Type : B0Z.11h btmospheric Pressunre: 1005 hPa
Rate ;11 Mbps
Hemo : BUzo-g120166-11
Level (dBuV/m) Date: 2006-12-04
107
2
LT )
1
0 1000 5800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Eead bnt Tah
I[tem Freq Value Factor HResult Limit Margin PRemark Pos  Pos

MHz dBuV/n dB  dBu¥V/m dBuV/in dB e Deg
2 4373.88 45.89 3.23 53.92  T4.00 -20.08 Peal 100 130

1. Result = Read Value + Factor

Z. Factor = bntenna Factor + Cable Laoss - Amplifier

3. The resolution bandwidth of test receiverfspectrum analvzer is 1[20EHz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4. The resolution bandwidth of test receiver/spectrum analvzer is 1WHz
and wideo bandwidth i1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiwver/spectrum analvzer 1s IMHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GHz.

1. The other emissions 15 too low to he measured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ;AT 120V Fol /Phase : HORIZONTAL
Test Mode : Transmit/Receive Tenparature : 18 T
Operation Channel: 11 Homidity : 70 29
Modvnlation Type @ 20Z.11h btmospheric Pressure: 1005  hPa
Rate : 11 Mhps
Memno : UZ0-2120166-11
Level (dBuvim) Date: 2006-12-04
107
54 z
1
2 1000 K800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read tnt  Tah
I[tem Freg Valve Factor Result Limit Margin BRemark PFos  Pos

Wiz dBuV/im dB  dBuV/m dBu¥/m dB e Deg
2 4923.88 41,27 8.35 49 .62  T74.00 -24 .38 Peal 100 218

l. Besult = Eead Value + Factor

2. Factor = Antenna Factor + Cable Laoss - fmplifier

3. The resolution bandwidth of test receiverfspectrum analwzer is 120ENz
and video bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency helaow 1GHz.

4, The resolution bandwidth of test receiverfspectrum analvzer 1= IMHz
and video bandwidth i1s 3MHz for Peak detection at freguency above
IGHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is 1MH=
and video bandwidth i1s 10Hz for Adverage detection at freguency ahove
IGHz.

6. The other emissions is too low to he measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120 Pol/Phase : VERTICAL
Test Wode : Transnit/Beceive Temperaturs ;18
Dperation Channel: 11 Homidity : 70 24
Modolation Type : Z0Z.11h btmospheric Pressure: 1003 hPa
Rate : 11 Mbps
Mena : FU20-28120166-11
Level (dBu\Vim) Date: 2006-12-04
107
54 7
s 1000 5800. 10600. 15400, 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read Ant Tah
[tem Freq Value Factor HResult Limit Margin ERemark Pos  Pos
"""" Wiz dBu¥/n  dB  dBu¥/n dBuW/m  dB cm  Deg

4 4924.00 4Z.28 8.35 S0.63  T4.00 -Z3.37  Peak o 130

l. Besult = Read Value + Factor

2. Factor = fntenna Factor 4+ Cable Loss - fmplifier

2. The resolution bandwidth of test receiver/spectrum analvzer is 120ENz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 15 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency abhove
1GHz=.

£i. The other emissions 1s too low to be measured.
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FCC Test Report: F106112202-A

EUT : APL17-049
Fower ¢ OAC 120Y Pol/Phase : HORIZONTAL
Tast Mode : Transmnit/Receive Temperature ;18 T
Operation Channel: 1 Humidity : 70 23
Modulation Type @ 80Z2.11g bimospheric Pressure: 1005  hPa
Rate T Mbps
Mema : NUZ0-2120166-11
Level (dBuVim) Date: 2006-12-04
107
LT T
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tam  Freq Valwe  Factor BResult Limit Margin Remark Pos  Pos
"""" Wiz dBuVim  dB  dBuV/m dBu¥/m  dB cm  Deg

2 4824 .25 41.22 8.11 49.33 7400 -24 .67  Peak oo 218

1. Besult = Read Value + Factor

Z. Factor = Antenna Factor + Cable Laoss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KEHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency balow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is IMHz
and video bandwidth 1s 3MHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer i1s IMHz
and wideo bandwidth 15 10Hz for Average detection at freguency abaove
IGHz.

6. The other emissions is too low to be neasured.
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FCC Test Report: F106112202-A

EUT : APLIT-049
Fower ¢ AC 120V Fol/Phase : YERTICAL
Test Mode : Transuit/Feceive Temperature : 18
Operation Channel: 1 Homid ity : 70 2
Modunlation Type : 202.11g btmospheric Pressnre: 1005  hLPa
Kate :ood Mbps
Meno : NU20-2120166-11
Lewvel (dBuV/m) Date: 2006-12-04
107
54 i
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read bnt  Tah
[tem Freg Value Factor Result Limit Margin Remark Pos Fos
________ WHz dBu¥/m  dB dBu¥/m dBu¥/n  dB  cm Deg

2 4825.73 4243 g.11 30,34 74,00 -23.66  Peak o 130

1. REesult = Read Value + Factor

2. Factor = fntenna Factor + Cable Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is 120Kz
and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4., The resolution bandwidth of test receiwver/spectruom analyzer is IMH:z
and wideo bandwidth 1s 3MHz for Peak detection at frequency ahove
1GHz=.

5. The resolution bandwidth of test receiwver/spectrum analyzer is IMHz
and video bandwidth 15 10Hz for fverage detection at frequency above
1GHz=.

6., The other emissions is too low to be measured.
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FCC Test Report: F106112202-A

EUT : APLIT-049
Fower ;AT 120V Pol/Phase : HORIZONTAL
Test Maode : Transmit/Beceive Tenperature ;18 T
Operation Channel: B Homiditv : 70 23
Modulation Type : 802.11g btmospheric Pressure: 1005 hHPa
Rate ;54 Mbps
Memno : BUz20-8120166-11
Level (dBuVim) Date: 2006-12-04
107
LT | Z
1
8 1000 h800. 10600. 15400. 20200. 25000

Trace: (Discrete) Frequency (MHz)

Read Ant Tah
I[tem Freq Valne Factor Besult  Limit Margin Remark  Pos Pos

Miz dBuVin dB  dBuVim  dBuVim dB ci Deg
2 4874 .00 42.01 £.23 50.24 0 74,00 0 22376 Peak g 218

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cahle Loss - fmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20ENz
and video bandwidth 1s 300kHz for Pealk detection and Quasi-peak
detection at freguency bhelow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth i1s 3MHz for Pealk detection at freguency above
1GHz.

5. The resolution bandwidth of test receiver/spectrum analwzer is IMHz
and video bandwidth 15 10Hz for Average detection at frequency above
1GHz.

. The other emissions 15 too low to be measured.

O
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FCC Test Report: F106112202-A

EUT : APLIT-040
Fower ;AT 120V Pol/Phase : VERTICAL
Test Wode : Transmit/Beceive Temperature ;18
Operation Channel: & Homiditw : 70 25
Modulation Twpe @ 80Z2.11lg bimospheric Pressure: 1005  hPa
Rate : 04 Mbps
Mema : FUZ0-2120166-11
Level (dBuVim) Date: 2006-12-04
107
54 Z
1
s 1000 5800. 10600, 15400, 20200, 25000
Trace: (Discrete) ALL TG )
Read tnt  Tah
[tem Fregq Value  Factor Result Limit Margin  HRemark  Pos Pos
"""" WHz dBu¥/m  dB  dBuW/m dBu¥in 4B cm  Deg

4487575 4223 8.24 047 7400 23,53 Peak g 130

1. Result = Read Valwe 4+ Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120KEHz
and wideo bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GH=z.

4, The resolution bandwidth of test receiverfspectrum analyzer is IMHz
and wideo bandwidth 1s 3MHz for Peak detection at frequency above
1GHz=.

5. The resolution bandwidth of test receiverfspectrum analyzer is IMHz
and wideo bandwidth 1s 10Hz for Average detection at frequency above
1GHz.

B, The other emissions 1s too low to be mnsasured.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power ;AT 120V Pol/Plasze : HORIZONTAL
Test Waode : Transnit/Receive Tenperature ;18 T
Operation Channel: 11 Huomidity : 70 24
Modnlation Type @ 802,11z btmospheric Pressure: 1003  LPa
Rate ST Mbps
Memo : BUZ0-28120166-11
Level (dBuV/m) Date: 2006-12-04
107
5 i
1
s 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tah
[tem  Freq Value Factor Fesult Limit Margin Hemark Pos Pos
"""" WHz dBu¥/m  dB  dBuV/m dBu¥/im  dB  cm Deg

2 4825.8%8 41.47 8.36 49,83 74,00 24,17 Peak 1o 218

1. Result = Read Value + Factor

2. Factor = bLntenna Factor + Cable Loss - fmplifier

3. The resolution bhandwidth of test receiver/spectrum analvzer is [20ENz
and wideo bandwidth i1s 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is [MHz
and wideo bandwidth i1s 3MHz for Peak detection at freguency ahaove
1GH=z.

5. The resolution bhandwidth of test receiver/spectrum analyzer is [MHz
and wideo bandwidth 1s 10Hz for Average detection at freguency above
1GH=z.

6. The other emissions 1s too low to he measured.

O
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FCC Test Report: F106112202-A

EUT
Fower

Test Mode

: APL1Y-049
: AT 1207

Operation Channel:

: Transmit/Beceive

11

Fol/Phasze
Temperatnre
Homidity

: YERTICAL
;18 T
: 70 23

Modulation Type @ 80Z.11g btmospheric Pressure: 1005 hFa
Bate L MWbps
Mema : BUzZ0-g120166-11
Level (dBuW/m) Date: 2006-12-04
107
LT | 2
1
s 1000 5800. 10600. 15400. 20200 25000
Trace: (Discrete) DL
Read Ant Tah
[tem Freq Valne Factor Result Limit Margin Remark Pos Pos
Mz dBuV/im dB  dBuV/iw dBuV/in dB e Deg
2 4923.88 41.99 8.35 20,34 74,00 -23.66  Peak 100 130
CWetes: T
1. Besult = Bead Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - fmplifier
3. The resolution bandwidth of test receiverfspectrum analyzer is 120KEHz

and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at frequency helow IGH=z.

. The resolution bandwidth of test receiverfspectrium analyzer is IMNz

and video bandwidth 15 3MHz for Peak detection at frequency above
1GH=z.

. The resolution bandwidth of test receiverfspectrum analyzer is IMNz

and video bandwidth 15 10Hz for Average detection at frequency above
1GH=.

. The other emissions 1s too low to he nsasured.
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FCC Test Report: F106112202-A

EUT : APL17-040
Pawer ;AT 120V Pol/Phase : HORIZONTAL
Test Wode : Transmnit/Receive Tenperature ;25 T
Operation Channel: 6 Homiditw : B3 25
Modulation Twpe @ E0Z.113UFPER G btmospheric Pressure: 1010 hPa
Bate : 108 Mbps
Mema : NUZ0-g120166-11
90 Level (dBuWim) Date: 2006-12-08
45 f
3 i B
1
2 4
s 30 a5. 140, 195, 250, 305
Trace: (Discrete) Frequency (MHz)
Read tnt  Tahb
[tem Freq Valne Factor Result Limit MWargin Remark Pos  Paos
"""" Wiz dBu¥im  dB  dBuVW/m dBu¥im  dB cm  Deg

1 125,00 47,25 -15.%90 31,95 43,50 -11.55 Peak 200 24
4 195,00 46,40 -18.21 22,19 43,50 -15.31 Peak 200 80
3 200,00 52,94 -18.39 34,55 43.30 -8.03 Peak 200 &0
4 224,98 48,11 -17.52 30,59 46,00 -15.41 Peak 200 0
&

Notes
1. Result = Read Value 4+ Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3, The resolution bandwidth of test receiverfspectrum analvzer is 120EHz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. All emission helow I1GHz at 802.11h/g mode are all the same,so the
202.11g mode chosen as representative i1n final test.

J. hccording to technical experiences,all spurious emission of 20Z.11g
mode at channel 1,6,11 are almost the same below IGHz,so that the
channel | was chosen as representative in final test.

£, The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL1T-040
Power : AC 120V Pol/Phase : HORIZONTAL
Test Mode : Transmit/Receive Temperatnre HEAS T
Operation Channel: 6 Homidity : B3 24
Wodulation Type @ EB0Z.11SUPER G btmospheric Pressure: 1010 hPa
Rate ;108 Mbps
Memo : FUZ0-8120166-11
90 Lewvel {(dBuv/in) Date: 2006-12-08
45 B : '
2 3 P
1
s 300 440. 580, 720, 860. 1000
Trace: (Discrete) Frequency (MHz)
Read tnt  Tab
I[tem Freq Value Factor Resnlt Limit Margin Bemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/n  dB  cm Deg

1 34830 44.34  -12.13 3221 4600 0 -13.79 Feak 200 100
4 400,03 47,38 -10.63 36,75 46.00 =925 Peak 200 114
3 498,80 45.84 -T.22 32,62 46.00 -T.38 Feak 200 93
4 583.90 40.43 -4.73 35.70 4600 0 -10.30 Feak 200 150
3 Bd3.03 41.87 -4.31 37,06 46,00 -5.44 Feak 200 142
& 749,40 44,90 -2.00 42,90 46,00 -3.10 Qr 200 138

1. Besult = Read Value + Factor

Z. Factor = fntenna Factor + Cable Laoss - Amplifier

2, The resolution bandwidth of test receiver/spectrum analvzer is 120ENHz
and video bandwidth 15 300kHz for Pealk detection and Quasi-peak
detection at frequency helow 1GHz.

4, 411 emission below 16Hz at 202.11b/g mode are all the same,so the
202.11g mode chosen as representatiwve in final test.

3. According to technical experiences,all spurions emission of 802011z
mode at channel 1,6,11 are almost the same below 1GHz,so that the
channel 1 was chosen as representative in final test.

fi. The data 15 worse case.

O
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V FPol /Phase : VERTICAL
Test Mode : Transmnit/Beceive Temperatnre A
Operation Channel: 6 Homidity : B8 %4
Modolation Tvpe @ S0Z.11SUPER G btmospheric Pressure: 1010 LhPa
Fate : 108 Mbps
Memo : BUZ0-8120166-11
90 Lewvel (dBuvinm) Date: 2006-12-08
45 1 I ; f 7
f 3 B a ]
z a
s 30 a85. 140. 195. 250. 305
Trace: {Discrete) Frequency {MHz)
Read tnt  Tab
[tem  Fregq Value Factor HResult Limit Margin  BRemark Pos  Pos
Mz dBu¥V/m dB  dBuV/m dBuV/m dB cm Deg

2 80,05 533.32 -19.81 33.531  40.00 -6.49 Peak o 172
3 1Zi.00  51.42 -15.90 35.32 43.50 -T.98 Peak o 180
4 130,00 53.80  -16.83 36.97  43.350 -6.53 Peak oo 180
> 16860 48,35 -1T7.T71 30.64 43,50 -14.86 Peak 100 26
B 200,00 53,77 -18.30 35.38 43,50 -2.12 Peak o 180
Too249.18 0 54,93 -14.55 40,38  46.00 -5.62 oF oo 180
8 0 26T7.05 48,22 -13.77 34.45 46,00 -11.33 Peak oo 214

299,25 48,34 -13.70 34.34 46,00 -11.16 Feak o 180

Notes
1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - dmplifierx

3. The resolution bhandwidth of test receiver/spectrum analvzer is 120Kz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency bhelow 1GHz.

4. 411 emiscsion below 10Hz at 202.11b/g mode are all the same,so the
202.11g mode chosen as representative in final test.

S. bccording to technical experiences,all spurious emission of 202,112
mode at channel 1,6,11 are almost the same below 16Hz,so0 that the
channel 1 was chosen as representative in final test.

£, The data 15 worse case.

O
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FCC Test Report: F106112202-A

o
Exclusive Certification Corp. Tel:886-2-2792-3366 Fax:886-2-2792-1100 Issued date: Dec. 11, 2006 92 of 121



FCC Test Report: F106112202-A

EUT : APL17-049
Fower : AC 120V FPol/Phase : VERTICAL
Test Mode : Transmit/Beceive Tenperature 1 25
Operation Channel: 6 Humiditw : 6B 23
Modulation Twpe @ S02.113UPER G btmospheric Pressure: 1010 hPa
Bate : 108 Mbhps
Memo : BUZ20-8120166-11
90 Lewvel (dBuvim) Date: 2006-12-08
4. |
45 5 ] p . = 7 ; 3 Hi 1
1
s 300 440, 580. 720, 860, 1000
Trace: {Discrete} Frequency (MHz)
Read ot  Tah
[tem  Freq Yalne Factor Besult Limit Marrin Remark FPos Pos
Mz dBuV/im dB dBuV/m dBuV/in db e Dep

1 348,30 44,20 -12.13 32,16 46,00 -13.84 Peak 100 0
2 400,03 30.65  -10.63 40,02 46.00 -3.98 QF o 177
3 500,03 50,10 -7.18 42,92 4600 -3.08 QF o 17
4 365,30 4423 -3.10 39,13 46.00 -6.87 FPeak oo 100
S 593,00 41,38 -4.73 36,85 46.00 -3.15 Peak g 18l
B B25.03  43.39 -4.31 39,28 46.00 -6.72 Peak 100 T
ToooT4T R0 42055 -2 .06 40,42 4600 -3.51 QF 100 an
g T95.30 40,36 -2.44 38,12 46.00 -7.88 FPeak 100 83
Bo822.90 41.79 -1.84 30,95 46.00 -5.03 Peak 100 0

Notes
1. Besult = Read Value + Factor
2. Factor = Antenna Factor + Cahble Loss - fmplifie:x

3. The resolution bandwidth of test receiver/spectrum analwzer is 120KHz
and video bandwidth 1s 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

4, A4l] emission below 1GHz at 802.11b/z mode are all the same,so the
202 .11g mode chosen as representative in final test.

5. becording to technical experiences,all spurious emission of 802.11g
mode at channel 1,6,11 are almost the same below 1GHz,so0 that the
channel | was chosen as representative in final test.

. The data 15 worse case.
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FCC Test Report: F106112202-A

EUT : APL17-049
Power : AC 120V PolfPhase : HORIZONTAL
Test Wode : Transmit/Receive Tenperature ;18 T
Operation Channel: & Homidity : 70 24
Modulation Type @ 20Z.115uper G btmospheric Pressnre: 1003 hPa
Rate : 108 Mbps
Memo : FUZ0-2120166-11
Level (dBuV/m) Date: 2006-12-09
107
LT ) ]
1
. 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency {MHz)
Fead hnt Tah
[tem Freq Valne  Factor HResult Limit Margin HRemark Pos  Pos
"""" Wiz dBu¥/m  dB  dBu¥/m dBu¥/m  dB  cm  Deg

4 4874.00 40,60 8.23 42,83  74.00 25,17 Peak o 218

1. REesult = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - fwmplifier

3. The resolution bandwidth of test receiver/spectrum analvzer is [20ENz
and video bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

4. The resolution bandwidth of test receiver/spectrum analvzer is [MHz
and video bandwidth 15 3MHz for Peak detection at freguency ahove
1GH=.

5. The resolution bandwidth of test receiver/spectrum analwvzer iz IMHz
and wideo bandwidth 15 10Hz for Average detection at frequency ahove
1GH=.

6. The other emissions 1s too low to he neasured.

O
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FCC Test Report: F106112202-A

EUT

Power

Test Wodse :
Operation Channel: &
Modulation Twpe

: APL17-049

: AC 120V Pol/Phase : YERTICAL

: TransmitfBeceive Temperature ;18
Homidity - 70 25

: 802, 115%0per G btmospheric Pressure: 1003 hPa

Rate : 108 Mbps
Memo : TU20-g120166-11
Level (dBuWim) Date: 2006-12-09
107
54 T
0 1000 5800. 10600. 15400. 20200. 25000
Trace: (Discrete) Frequency (MHz)
Read ot Tah
[tem Freq Valve Factor BResnlt Limit Margin EBemark Fos  Paos
"""" Wiz dBu¥/n  dB dBu¥/m dBu¥/m  dB  cn  Dez
2 4873.99 40.80 8.23 49,03 74.00 -24.97  Peak 100 130

. Besult =
. Factor = ) ) - _
. The resolution handwidth of test receiver/spectrum analvzer is 120EHz

Bead Value + Factor
bntenna Factor + Cable Loss - bfmplifier

and wideo bandwidth 15 300kHz for Peak detection and Quasi-peak
detection at frequency helow 1GHz.

. The resolution bandwidth of test receiver/spectrum analwvzer is 1Mz

and wideo bandwidth 1s 3MHz for Peak detection at frequency above

1GHz=.

. The resolution bandwidth of test receiver/spectrum analwvzer is 1Mz

and wideo bandwidth 15 100z for Average detection at frequency above

1GHz=.

. The other emissions is too low to be measured.

Test engineer: Og <1\
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6. 6dB Bandwidth Measurement Data

6.1 Test Limit
The minimum of 6dB Bandwidth Measurement is 0.5 MHz.
6.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.
2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
3. The 6 dB bandwidth is defined as the total spectrum the power of which is higher than peak

power minus 6 dB.

6.3 Test Setup Layout

T Spectrum

Analvzer

6.4 Measurement equipment
Model No.
FSP40

Valid Date.
2007/01/16

Serial No.
100047

Manufacturer
R&S

Instrument/Ancillary

Spectrum Analyzer

6.5 Test Result and Data
(1) Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Dec. 01, 2006 Temperature: 24  Humidity: 68% Atmospheric pressure: 1010 hPa

)

Frequenc 6dB Bandwidth
Channel (|\C/]|HZ) y (MH2)
01 2412 10.1
06 2437 9.6
11 2462 10.1

Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atm

Frequenc 6dB Bandwidth
Channel (I\chHz) y (MH2)
01 2412 16.4
06 2437 16.4
11 2462 16.5

(3) Modulation Standard: IEEE 802.11 Super G (108Mbps)
Humidity: 68% Atmospheric pressure: 1010 hPa

Test Date: Dec. 01, 2006 Temperature: 24

Frequency 6dB Bandwidth
Channel (MH2) (MH2)
01 2412
06 2437 30.8
11 2462

ospheric pressure: 1010 hPa
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *REW 100 kHz Delta 2 [Tl )
*WBW 100 kH=z 1.1% dB
Ref 20 4Bm *Att 30 4B *SWT 50 ms 10.100000000 MHEZ
i {ar [T
711 1Bt
" 107000 | A |

AP
s Iy

A |

50

-0

70

=80

Center 2.412 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.Z200& 17:43:53

Channel:06

® *REW 100 kHz Delta 2 [T1 |
*VBW 100 kHz 1.65 dB
O .60 10000¢C =1

Ref 20 d4Bm *Att 30 4B

*SWT 50 ma

m o

™,

10

A

30

|- a0

— 50

-0

70

=80

Center 2.437 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.2006& 17:57:42
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Channel:11

® *RBEW 100 kEz Delta 2 [TL1 |
*VBW 100 kHz 1.7 ]
10.100000000 ME:

Ref 20 dBm *Att 30 4B *SWT 50 ma

=
m o

| )t
A Al
/ \

30

|- a0

=0

-0

Center 2.462 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.Z200& 1B8:08:1Z2

Modulation Standard:802.11g (54Mbps)
Channel:01

® *RBEW 100 kEz Delta 2 [TL1 |
*VBW 100 kHz
1é 1] L

Ref 10 &Bm *Att 20 4B *SWT 50 ma

10 Marker| 1 [T1

) \

L
o’ .

L)

m o

— G0

70

BO

=580

Center 2.412 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.Z006 16:28:11

o
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Channel:06

® *REW 100 kHz ©Delta 2 [Tl ]
*WEW 100 kH=z 1.13 dB
Ref 10 4Bm *Att 20 4B *SWT 50 ma 16400000000 MHE=z
10 {arke [T
4 dBm
L, 128800 = |EN
L £H

: "
. W

— G0

70

Center 2.437 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.Z200& 16:17:07

Channel:11

® *REW 100 kHz ©Delta 2 [Tl ]
*WEW 100 kH=z 1.44
Ref 10 &Bm *Att 20 4B *SWT 50 ma 16.5000
10 arke:
42 dBm
Lo 1E e | A |

;
-
1

7 RN

— G0

70

Center 2.462 GHz S MH=z/ Span 50 MHz

Date: 1.DEC.Z200&6 16:03:01

o
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Modulation Standard:802.11 Super G (108Mbps)

Channel:06
® *RBW 100 kEz Delta 2 [Tl ]
*WEW 100 kH=z 1.22 dB
Ref 10 &Bm *Att 20 4B *SWT 50 ma 30.800000000 MHz
10

L s
VIEW|

— 10
L_ =0 J k

I,' W“ﬂ/

70
BO
=80
Center 2.437 GHz 10 MH=z/ Span 100 MH=z
Date: B.DEC.Z2006 11:01:07

o
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7. Maximum Peak Output Power

7.1 Test Limit
The Maximum Peak Output Power Measurement is 30dBm.

7.2 Test Procedures
The antenna port RF output of the EUT was connected to the input RF input of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to
obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to
produce the worse case test result.

7.3 Test Setup Layout

T Spectrum

Analyzer

7.4 Measurement equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Valid Date.

Spectrum Analyzer

FSP40

R&S

100047

2007/01/16

7.5 Test Result and Data
(1) Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Dec. 01, 2006 Temperature: 24  Humidity: 68% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (mW)
01 2412 22.66 184.5
06 2437 22.65 184.1
11 2462 22.65 184.1

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (mw)
01 2412 20.29 106.9
06 2437 20.08 101.9
11 2462 20.09 102.1

(3) Modulation Standard: IEEE 802.11 Super G (108Mbps)
Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atmospheric pressure: 1010 hPa

Channel Frequency Peak Power OUtpUt Peak Power Output
(MHz) (dBm) (MW)
01 2412
06 2437 20.44 110.7
1 2462
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

* REW 1 MHz

*VEW 1 MHz

Ref 20 dBm *Ret 30 dB * SWT SO ms
. /"J—ﬁ-’_‘ﬂ_\_\

o

. 10 / \
B [ —\
30 \
i P

TDF

50

— G0
70

Center 2.412 GHz 5 MH=z/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MH=z Powe r 22 66 dBm
Adjacent Channel
Bandwidth 11 MH= Lower -37.31 dB
Spacing 16.5% MH=z UID]CJC Ir -33.46 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=

Date: 1.DEC.Z006& 17:24:50

Channel:06

*REW 1 MHz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
N /fﬂﬁﬁﬁ_\\
=4
10 / \
B [ T N \
30
"] \k__,u

50

— G0

70

Center 2.437 GHz 5 MH=z/ Span 50 MH=z

Tx Channel WLAN BOZ.11B

EBandwidth 22 MH=z Powe r 22 65 dBm
Adjacent Channel
Bandwidth 11 MH=z Lower -37.14 dB
Spacing 16.5% MH=z UID]CJC Ir —-33.84 dB
Alternats Channel

Bandwidth 11 MH=z
Spacing 27.% MH=z 1 pper - ———-

Lower 00 0——===

Date: 1.DEC.Z2006 17:55:34

o
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Channel: 11

Ref 20 dBm *Rtt 30 de

*REW 1 MMz
*VEW 1 MHz
* SWT 50 ms

10 /_/-_/—\f'_""\-’v‘_“-ﬂ_\_\
Lo =
1o / \
1 PK /
B [ — W ‘-\\
30 ,.//_/-’
:}1«—‘—/ \'\..\ -
TDF
50
— G0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Powe r 22 .65 4dBm
Adjacent Channel . - c
Bandwidth 1 MH=z Lowexr -36.35 dB
Spacing 16.5% MH=z UID]CJC Ir —-33.477 4dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz 1 pper - —=—=
Date: 1.DEC.Z006& 18:07:03
Modulation Standard:802.11g (54Mbps)
Channel:01
*REW 1 MMz
*VEW 1 MHz
Ref 20 dBm *Rtt 30 de * SWT 50 ms
10 S S S
B yaa N =
10 1 e
1l PK
T [ / \
20
a0 w
TDF
50
— G0
70
Center 2.412 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Powe r 20.29 dBm
Adjacent Channel
Bandwidth 1 MH=z Lowexr -28.93 dB
Spacing 16.5% MH=z UID]CJC Ir -Z29.31 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5 1 pper - —=—=
Date: 1.DEC.Z006& 1G:26:15
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Channel: 06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *REt 30 dB * SWT 50 ms
10 e T
" e N =
10 1 s
1 PK
< / ‘\"\
o .
P "“‘-wh.],..
TODF
50
-0
70
Center 2.437 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Power 20.08 4dBm
Adjacent Channel
Bandwidth 11 MHz Lower -28.87 dB
Spacing 16.5% MH=z Up]ac r —-Z28.92 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz U}_)[)(—E o ==
Date: 1.DEC.Z006& 16:16:05
Channel:11
* REW 1 MHz
*VEW 1 MHz
Ref 20 dBm *REt 30 dB * SWT 50 ms
1o e e e— .
B //,-_,—. -~._\ =
10 1 P
1 PK
B o l‘/ \\"\—\.
30 .
o m
TODF
50
-0
70
Center 2,462 GHz 5 MHz/ Span 50 MH=z
Tx Channel WLAN B0Z.1l1lB
Bandwidth 22 MHz Power 20.09 dBm
Adjacent Channel
Bandwidth 11 MHz Lower -28.98 dB
Spacing 16.5% MH=z Up]ac Ir -29.21 dB
Alternate Channel .
Bandwidth 11 MHz Lower — ————-
Spacing 27.5% MHz U}_)[)(—E o ==
Date: 1.DEC.Z200&6 15:34:54

o
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Modulation Standard:802.11 Super G (108Mbps)
Channel:06

*REW 1 MMz
*VEW 1 MHz

Ref 20 dBm *RLL a0 dp * ZWT S0 ms
10
ISR PR V—
n Vst A =
10 // \
1 PK L] e

rrev il e e -\“‘-,

L1 T o
o
50
— G0
70
Center 2.437 GHz 10 MH=z/ Span 100 MHz
Tx Channel WLAN B0Z.1l1lB
Bandwidth 44 MHz Powe 20.44 dBm
Adjacent Channel . l‘
Bandwidth 22 MH=z Lowexr -5.23 dB
Spacing 16.5% MH=z UID]CJC Ir -4 .83 dB
Alternate Channel
. - C
Bandwidth 22 MHz Lower 19.88 dp
Spacing 27.5 MHz Upper -19.3¢ dB
Date: B.DEC.Z2006 10:57:36

o
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8. Band Edges Measurement

8.1

8.2
1.

Test Limit

Below —20dB of the highest emission level of operating band

(in 100kHz Resolution Bandwidth).

Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.

2.Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span including

100 KHz bandwidth from band edge.

3.
8.3

8.4

The band edges was measured and recorded.
Test Setup Layout

EUT

Spectrum

Analvzer

List of Measuring Equipment Used

Instrument/Ancillary

Model No.

Manufacturer Serial No.

Valid Date.

Spectrum Analyzer

FSP40

R&S 100047

2007/01/16

8.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atmospheric pressure: 1010 hPa

maximum value in frequency maximum value is
Channel Frequency (MH2) (dBm)
01 2412 2397.00 -26.62
11 2462 2860.00 -33.88

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atmospheric pressure: 1010 hPa

Channel Frequency maximum value in frequency maximum value is
(MHz) (dBm)
01 2412 2399.80 -30.92
11 2462 2520.10 -47.62
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® *REW 100 kEz Marker 1 [T1
*WEW 100 kH=z 26.62 dBm

Ref 20 dBm *Att 30 4B *SWT 125 m= 2.3%7000000 GHz

f‘“"n

L-10 - TDF

30 \
|- a0

a0

-0

=80

Center 2.4 GHz 10 MHz/ Span 100 MH=z

Date: 1.DEC.Z200& 17:48:05

® *REW 100 kEz Marker 1 [T1
*WEW 100 kH=z 28.68 dBm

Ref 0 dBm *Att 10 4B *SWT 2.5 =3 2.680000000 GHz

--80

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Date: 1.DEC.Z200& 17:49:05

o
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Channel: 11

® *REW 100 kHz Marker 1 [T1
*WBW 100 kH=z 22 dB:

Ref 20 4Bm *Att 30 4B *SWT 125 ms 2.488500000 G

L e | SR TDF

30

- 50

70

=80

Center 2.4835 GHz 10 MH=z/ Span 100 MH=z

Date: 1.DEC.Z200& 18:12:07

® *REW 100 kHz Marker 1 [T1
*WBW 100 kH=z i3.88 4B

Ref 0 dBm *Aatt 10 4B *SWT 2.5 =3 2860000000 G

VIEW
— 20

- TDF

40

50

-.;.l:.;Alvill AN} A ‘M_vllMlL IALJMAFJWM”MMW

B0

=100

Start 2.5 GHz 2.25 GHz/ Stop 25 GHz

Date: 1.DEC.Z200&6 18:12:4Z2

o
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Modulation Standard: 802.11g (54Mbps)
Channel: 01

@

*REW 100 kEHz

*WEW 100 kH=z Bm
Ref 10 &Bm *Att 20 4B *SWT 125 m= Hz
10
n [E2Y
=l SR TDF
20 /
a0
Y H\w.J .
PRYRRLE s
— G0
70
BO
=80
Center 2.4 GHz 10 MH=z/ Span 100 MH=z
Date: 1.DEC.Z2006 16:33:17
® *RBW 100 kHz Marker 1 [T1
*WEW 100 kH=z 4 19 cdBm
Ref 0 dBm *Att 10 4B *SWT 2.5 2 500000 ooo Hz
0
Y [E2Y
R rH
L t=r e 1
-_ TDP
40
-80
50
=100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
Date: 1.DEC.Z2006 16:33:52
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Channel: 11

® *REW 100 kHz Marker 1 [T1 ]
*WEW 100 kH=z 17 .62 dBm

Ref 10 &Bm *Att 20 4B *SWT 125 m= 2.520100000 GE

;
k:
£

30

70

=580

Center 2.4835 GHz 10 MHz/ Span 100 MH=z

Date: 1.DEC.Z006 15:54:27

® *REW 100 kEHz
*VBW 100 kHz

Ref 0 dBm *Att 10 4B *SWT 2.5 =3

Y (231

VIEW
=iy

30 TDF

40

50

— 70

--80

50

=100

Center 13.75 GHz 2.25 GHz/ Span 22.5 GHz

Date: 1.DEC.Z200&6 15:57:06&
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8.6 Restrict band emission Measurement Data

Test Adapter 1:
Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa

a) Channel 1
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2389.254 H 46.65 -0.27 46.38 Peak 74 54 | -27.62 218 11
2389.968 H 35.47 -0.26 35.21 Ave 74 54 | -18.79 218 11
2389.764 \Y 61.30 -0.26 61.04 Peak 74 54 | -12.96 130 1.0
2389.458 Vv 49.44 -0.27 49.17 Ave 74 54 -4.83 130 1.0
b) Channel 11
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2484.572 H 48.92 -0.04 48.86 Peak 74 54 | -25.14 218 11
2483.508 H 36.53 -0.04 36.49 Ave 74 54 | -17.51 218 11
2488.106 \Y 62.12 -0.03 62.09 Peak 74 54 | -11.91 130 1.0
2483.508 \Y 50.21 -0.04 50.17 Ave 74 54 -3.83 130 1.0

Modulation Standard: 802.11g (54Mbps)
Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa

c) Channel 1l
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.) g
Peak | Ave (m)
2389.968 H 45.82 -0.26 45.56 Peak 74 54 | -28.44 218 1.1
2389.764 H 34.54 -0.26 34.28 Ave 74 54 | -19.72 218 1.1
2389.764 \% 62.75 -0.26 62.52 Peak 74 54 | -11.48 130 1.0
2389.968 V 50.77 -0.26 50.51 Ave 74 54 -3.49 130 1.0
d) Channel 11
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) 9
(m)
Peak | Ave.
2484.116 H 46.69 -0.04 46.65 Peak 74 54 | -27.35 218 1.1
2483.508 H 34.22 -0.04 34.18 Ave 74 54 | -19.82 218 1.1
2483.622 V 62.55 -0.04 62.51 Peak 74 54 | -11.49 130 1.0
2483.508 \ 50.47 -0.04 50.43 Ave 74 54 -3.57 130 1.0
Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz

O
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Test Adapter 2:
Modulation Standard: IEEE 802.11b (11Mbps)
Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa

e) Channel 1
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2389.254 H 46.68 -0.27 46.41 Peak 74 54 | -27.59 218 11
2389.968 H 35.42 -0.26 35.16 Ave 74 54 | -18.84 218 11
2389.764 \Y 61.97 -0.26 61.71 Peak 74 54 | -12.29 130 1.0
2389.458 \Y 49.81 -0.27 49.54 Ave 74 54 -4.46 130 1.0
f) Channel 11
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuv/m) (dB) (Deg.) (m)
Peak | Ave.
2484.572 H 48.45 -0.04 48.41 Peak 74 54 | -25.59 218 1.1
2483.508 H 36.31 -0.04 36.27 Ave 74 54 | -17.73 218 11
2488.106 \Y 62.66 -0.03 62.63 Peak 74 54 | -11.37 130 1.0
2483.508 \Y 50.49 -0.04 50.45 Ave 74 54 -3.55 130 1.0

Modulation Standard: 802.11g (54Mbps)

Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa
g) Channel 1

Limit@3m ) Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High

(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.

2389.968 H 45.66 -0.26 45.40 Peak 74 54 | -28.60 218 11

2389.764 H 34.32 -0.26 34.06 Ave 74 54 | -19.94 218 11

2389.764 \Y 62.42 -0.26 62.16 Peak 74 54 | -11.84 130 1.0

2389.968 \Y 50.32 -0.26 50.06 Ave 74 54 -3.94 130 1.0

h) Channel 11

Limit@3m _ Ant

Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High

(MHz) HIV Reading Factor (dBuV/m) (dB) (Deg.) (m)
Peak | Ave.

2484.116 H 46.74 -0.04 46.70 Peak 74 54 | -27.30 218 11

2483.508 H 34.13 -0.04 34.09 Ave 74 54 | -19.91 218 1.1

2483.622 Vv 62.45 -0.04 62.41 Peak 74 54 | -11.59 130 1.0

2483.508 \Y 50.33 -0.04 50.29 Ave 74 54 -3.71 130 1.0

Notes:

1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth

is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz

O
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Test Adapter 3:
Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa
i) Channel 1l
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2389.254 H 46.44 -0.27 46.17 Peak 74 54 | -27.83 218 11
2389.968 H 35.38 -0.26 35.31 Ave 74 54 | -18.69 218 1.1
2389.764 Vv 61.66 -0.26 61.40 Peak 74 54 | -12.60 130 1.0
2389.458 V 49.89 -0.27 49.63 Ave 74 54 -4.37 130 1.0
i) Channel 11
Limit@3m ) Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuVv/m) (dB) (Deg.) m)
Peak | Ave.
2484.572 H 48.39 -0.04 48.35 Peak 74 54 | -25.65 218 1.1
2483.508 H 36.22 -0.004 36.18 Ave 74 54 | -17.82 218 1.1
2488.106 Vv 62.76 -0.03 62.73 Peak 74 54 | -11.27 130 1.0
2483.508 V 50.53 -0.04 50.49 Ave 74 54 -3.51 130 1.0
Modulation Standard: 802.11g (54Mbps)
Test Date: Dec. 04, 2006 Temperature: 18  Humidity: 70% Atmospheric pressure: 1005 hPa
a) Channel 1
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/V Reading Factor (dBuVv/m) (dB) (Deg.) (m)
Peak | Ave.
2389.968 H 45.59 -0.26 45.33 Peak 74 54 | -28.67 218 1.1
2389.764 H 34.38 -0.26 34.11 Ave 74 54 | -19.89 218 11
2389.764 V 62.54 -0.26 62.28 Peak 74 54 | -11.72 130 1.0
2389.968 Vv 50.09 -0.26 49.82 Ave 74 54 -4.18 130 1.0
b) Channel 11
Limit@3m _ Ant
Frequency Ant-Pol Meter Corrected Result Remark (dBuV/m) Margin Table High
(MHz) H/IV Reading Factor (dBuV/m) (dB) (Deg.) m)
Peak | Ave.
2484.116 H 46.70 -0.04 46.66 Peak 74 54 | -27.34 218 1.1
2483.508 H 34.23 -0.04 34.19 Ave 74 54 | -19.81 218 11
2483.622 V 62.66 -0.04 62.62 Peak 74 54 | -11.38 130 1.0
2483.508 Vv 50.31 -0.04 50.27 Ave 74 54 -3.73 130 1.0
Notes:
1. Result = Meter Reading + Factor
2. Factor = Antenna Factor + Cable Loss — Amplifier
3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth
is 3 MHz for Peak detection at frequency above 1GHz.
4. The resolution bandwidth of test receiver/spectrum analyzer is 1IMHz and video bandwidth
is 10Hz for Average detection at frequency above 1GHz
O
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9. Power Spectral Density
9.1 Test Limit

The Maximum of Power Spectral Density Measurement is 8dBm.
9.2 Test Procedures
1.The transmitter output was connected to spectrum analyzer.
2.The spectrum analyzer’s resolution bandwidth were set at 3KHz RBW and 30KHz VBW as
that of the fundamental frequency. Set the sweep time=span/3KHz.
3.The power spectral density was measured and recorded.
4.The Sweep time is allowed to be longer than span/3KHz for a full response of the mixer in the

spectrum analyzer.

9.3 Test Setup Layout

FUT Spectrum

Analyzer

9.4 List of Measuring Equipment Used

Model No.
FSP40 R&S

Valid Date.
2007/01/16

Serial No.
100047

Instrument/Ancillary Manufacturer

Spectrum Analyzer

9.5 Test Result and Data

(1) Modulation Standard: IEEE 802.11b (11Mbps)

Test Date: Dec. 01, 2006 Temperature: 24  Humidity: 68% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency
(dBm)
01 2412 -6.05
06 2437 -5.94
11 2462 -5.10

(2) Modulation Standard: IEEE 802.11g (54Mbps)

Test Date: Dec. 01, 2006 Temperature: 24

Humidity: 68% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency
(dBm)
01 2412 -15.12
06 2437 -15.86
11 2462 -15.38
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(3) Modulation Standard: IEEE 802.11 Super G (108Mbps)
Test Date: Dec. 01, 2006 Temperature: 24  Humidity: 68% Atmospheric pressure: 1010 hPa

Maximum Power Density of 3 kHz Bandwidth
Channel Frequency
(dBm)
01 2412
06 2437 -16.53
11 2462

o
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Modulation Standard: 802.11b (11Mbps)
Channel: 01

® “REW 3 kHz Marker 1 [T1
*WBW 30 kH=z 6.05% dBm

Ref 20 dBm *Att 30 4B *SWT 500 = 2.411280000 GH=z

30

|- a0

— 50

-0

70

=80

Center 2.412 GHz 150 kHz/ Span 1.5 MH=z

Date: 1.DEC.Z200& 17:45:24

Channel:06

® “REW 3 kHz Marker 1 [T1
*WBW 30 kH= 5.94 dBm

Ref 20 4Bm *Att 30 4B *SWT 500 = 2.437549000 GH:

wl

30

|- a0

50

-0

70

=80

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 1.DEC.2006 17:59:27

o
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Channel: 11

@

Ref 20 dBm *Att 30 4B

*REW 3 kHz
*VBW 30 kHz
*SWT 500 =

10

30

|- a0

Wy e Y

50

-0

150

Date: 1.DEC.Z200& 18:09:40

Modulation Standard:802.11g (54Mbps)
Channel:01

@

Ref 10 &Bm *Att 20 4B

kHz/

*REW 3 kHz
*VBW 30 kHz
*SWT 500 =

Span 1.5 MHz

10

40

|- 50

W
i

— G0

70

BO

=580

Center Z2.412 GHz 150

Date: 1.DEC.Z200&6 16:30:57

kHz/

Span 1.5 MHz
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Channel: 06

® *REW 3 kHz Marker 1 [T1
*WBW 30 kH=z 15.86 dBm

Ref 10 &Bm *Att 20 4B *SWT 500 = 2.436685000 GH:

AL P W

40

|- 50

— G0

70

Center 2.437 GHz 150 kHz/ Span 1.5 MH=z

Date: 1.DEC.Z200&6 16:19:16

Channel:11

® *REW 3 kHz Marker 1
*WBW 30 kH=z

Ref 10 &Bm *Att 20 4B *SWT 500 =

40

|- 50

— G0

70

Center 2.462 GHz 150 kHz/ Span 1.5 MH=z

Date: 1.DEC.Z006 15:59:35

o
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Modulation Standard:802.11 Super G (108Mbps)

Channel:06

@

Ref 10 &Bm *Att

*REW 3 kHz
*VBW 30 kHz
20 4B *SWT 500 =

40

|- 50

fI) 11 I WP -
IV

— G0

70

BO

=580

Center Z.437 GHz

Date: B.DEC.200&6 11:02:57

150 kHz/

Span 1.5 MHz
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10. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9 - 410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 — 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250-7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 - 4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 - 4.20775 73.00000 — 74.60000 1645.5 - 1646.5 9.300 - 9.500

6.21500 — 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 — 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 - 1722.2
2200.0 — 2300.0
2310.0 - 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 - 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010-23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500
Above 38.6

**. Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

10.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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